
MECHCHAIN PRO II
63/80/125/225

EN



Although the greatest care was taken regarding the information in this catalogue, we assume no responsibility for any errors. We reserve the right to make changes.

The illustrations in the catalogue represent the described products, but the delivered goods may differ in some respects from the illustrations.

The right is reserved to make changes in design and dimensions compared with the information in the catalogue in order not to prevent development of designs, material and manufacturing 
methods.

The customer is reminded that in the purchase of Movomech’s products for application on the job or elsewhere, there is supplementary, current information that could not be included in the 
catalogue in terms of recommendations on each product’s suitability regarding different combinations of Movomech’s comprehensive product line.

All relevant information must be provided to the persons who are responsible for the application of the product.



3

Table of contents

1. Safety ............................................................................................................................... 4

2. Technical data ................................................................................................................... 6

2.1 Properties and performance .......................................................................................... 6

2.2 Overview ....................................................................................................................... 7

3. Sub-assemblies ................................................................................................................ 8

3.1 Base models ................................................................................................................. 8

3.2 Configurations ............................................................................................................. 14

4. Control units ................................................................................................................... 16

4.1 Combinations with standard cable .............................................................................. 16

4.2 Combinations with spiral cable and integrated emergency stop .................................. 18

4.3 Combinations with spiral cable and separate emergency stop..................................... 20

4.4 Remote control ........................................................................................................... 22

5. Accessories .................................................................................................................... 23

5.1 Encoder ...................................................................................................................... 23

5.2 Brackets for control units ............................................................................................ 24

5.3 Balancer for cable ....................................................................................................... 25

5.4 Spiral hose with bracket .............................................................................................. 25

6. Circuit diagram and parameter settings ........................................................................... 26

6.1 Circuit diagram Mechchain Pro II ................................................................................. 26

6.2 Electrical cabinet ......................................................................................................... 27

6.3 Circuit diagram Mechchain Pro II with encoder ............................................................ 28

6.4 Circuit diagram Mechchain Pro II with remote control .................................................. 29

6.5 Circuit diagram control units ........................................................................................ 30

6.6 Parameter settings 63 - 80 - 125 - 225 kg .................................................................. 31

7. Installation and commissioning ........................................................................................ 32

7.1 Mechanical installation ................................................................................................ 32

7.2 Electrical installation .................................................................................................... 32

7.3 Frequency inverter – using the front panel keypad ....................................................... 33

7.4 Setting of encoder (option) .......................................................................................... 37

8. User instructions ............................................................................................................. 38

9. Service, maintenance & running ...................................................................................... 39

9.1 Recommended spare parts / wear parts ..................................................................... 40

9.2 Service record — Mechchain Pro II ............................................................................. 41

9.3 Chain and chain sprocket ............................................................................................ 42

9.4 Replacement of chain ................................................................................................. 43

9.5 Check of hook wear .................................................................................................... 44

9.6 Adjustment of spindle limit switch ................................................................................ 45

9.7 Troubleshooting........................................................................................................... 46

9.8 Trip history and inverter status ..................................................................................... 47

10. EC certificate .................................................................................................................. 49

11. Revisions ........................................................................................................................ 50



1. Safety

Movomech’s equipment is manufactured in accordance with the latest technological advances, and according to the latest applicable European 
standards and directions. The aim of this documentation is to provide the user with practical instructions for safe operation and simple maintenance 
of the equipment.

Anyone who deals with the installation of the equipment (including related equipment), operational procedure, use, maintenance, and/or repair 
functions must have read and understood:

• the instruction manual,

• the safety regulations, and

• the safety instructions for each individual section.

In order to avoid misuse and to ensure the reliable operation of the products, we recommend that the instruction manual is always available to the 
user/operator.

Intended usage

The equipment is intended exclusively for transportation, lifting and 
lowering of load. Any other use, including the towing of a load and 
the transportation of passengers, is prohibited (see below for more 
examples). RonI does not accept responsibility for damage caused 

by such use. All risks are the sole responsibility of the user.

The equipment may only be used in perfect technical condition 
by trained staff, and in accordance with current safety and work 
protection regulations. Furthermore, the user must observe 
operational and maintenance conditions contained in the instruction 
manual. Severe personal injury and damage to equipment can be 
caused by:

• removal of covers and casings,

• non-professional installation of equipment,

• incorrect usage, or

• insufficient maintenance.

Prohibited usage

Certain types of activities and operations are prohibited, as in specific 
circumstances they can cause personal injury as well as permanent 
damage to the construction. For example:

• It is prohibited to convey passengers using the equipment.

• Never transport suspended loads above anyone’s head.

• Never drop a suspended load, and make sure it is lifted in a
straight line.

• Never loosen secured or fastened loads by using the equipment.

• Do not overload.

• Do not leave a suspended load unattended.

General safety aspects

The instruction manual should always be kept within easy reach of the 
equipment. It contains important safety information and sections that 
relate to guidelines, norms, and regulations. Failure to follow the safety 
regulations in this instruction manual may result in personal injury or 
death.

In addition to the instruction manual, generally applicable regulations 
and rules must be followed and adhered to in order to avoid accidents 
and protect the environment. This also applies to regulations relating 
to the handling of products dangerous to the environment and the use 
of personal safety equipment.

As regards all work associated directly or indirectly with the 
equipment, the user must follow and adhere to all the above 
regulations as well as current work protection and safety regulations. 
In spite of this, a life-threatening risk still prevails in cases where the 
equipment is used and operated by non-trained or non-instructed 
staff in a non-professional or non-intended way.

The user should supplement the instruction manual with instructions 
that consider the nature of the operation, e.g. company organisation, 
work procedures, and number of staff.

The members of staff who are assigned to work with the equipment 
must have read the instruction manual prior to undertaking any work, 
and he/she should pay particular attention to the chapters containing 
safety instructions. It is too late once work has commenced. This 
applies in particular to members of staff who are working with the 
equipment on a temporary basis, e.g. for maintenance purposes.

When convenient, the staff should be tested on their knowledge of the 
manual’s contents that relate to safety and accident awareness.

The user is responsible for ensuring that the equipment is used only 
when it is in perfect condition and that all applicable and relevant 
safety regulations and requirements are followed.

The equipment should be taken out of operation immediately if 
functional damage or defects are discovered.

Personal safety equipment should be used as and when necessary, or 
when required by regulations.

Safety and warning devices, such as signs, stickers and labels must 
not be removed or made illegible.

All safety and warning devices on or adjacent to the equipment 
should be complete and maintained in a legible/functional condition.

All changes, extensions or reconstruction that may affect safety are 
forbidden without written permission from RonI. This also applies to 
assembly and adjustment of safety equipment and welding of 
structural parts.

Spare parts must comply with Movomech’s stated technical require-
ments. This compliance is guaranteed when original spare parts are 
used. The intervals prescribed or stated in the instruction manual for 
regular testing/inspection must be adhered to!

Staff selection and qualifications

Reliable staff must carry out work with/on the equipment. Regulations 
that apply to under-age persons must be followed.

The user is responsible for supplying necessary training and instruc-
tions to those that he/she employs, including professionals and/or 
apprentices.

It is recommended that the user draws up instructions and guidelines 
relating to the causes of errors, communicates these to the relevant 
staff, and posts directions on appropriate and clearly visible places.

It is recommended that the user makes sure that the knowledge 
of the staff is adequate as regards the following points, prior to the 
operation of the construction:

• knowledge of the contents of the instruction manual,

• knowledge of the safety and user regulations contained therein,

• and knowledge of applicable work protection regulations.

Only trained and instructed staff should be permitted to work with the 
equipment. Parameters relating to use, maintenance, and installation 
should be clarified.

Safety instructions for usage

The only persons allowed to work on the electrical equipment are 
competent staff members who work in accordance with regulations 
and standards for high-voltage equipment.

No persons under the influence of drugs, alcohol or medication which 
affects their ability to react, are allowed to use, maintain, or repair the 
construction.

All stated actions and instructions relating to work protection and 
issues relating to general safety and protection of workers that should 
be carried out or studied prior to, during or following operation must 
be followed to the letter. Failure to do so may result in fatal accidents.

The equipment should be stopped or taken out of operation at the 
time of detection of faults relating to work protection and operational 
accessibility.



5

Safety equipment must not be deactivated, altered or used in a way 
that conflicts with applicable regulations.

Appropriate actions must be taken to ensure safe operation and 
functional conditions for the user.

The equipment should only be used when all protective and safety 
equipment, such as detachable guards and emergency stop devices, 
are in place and in working order.

Any type of modification and alteration of the equipment is prohibited. 
However, this does not apply to lesser changes that do not affect the 
strength, operational safety or work protection, or to actions which 
promote an increased level of safety.

The fundamental responsibility for these changes lies with the user. If 
in doubt, contact RonI for written approval of the actions prior to 
implementation.

The equipment should be stopped and locked immediately when 
functional faults occur. Faults should be corrected immediately!

Following an ”emergency stop” the user has to wait for the cause of 
the disruption to be repaired and for an assurance that there is no 
further danger before he/she reconnects the equipment and resumes 
operation.

The equipment should be disconnected immediately in the following 
cases:

• when electrical equipment, cables and/or insulation material is
damaged, or

• when work protection equipment is damaged.

Specific local circumstances or applications may lead to situations 
that were unknown at the time of writing this document. In such 
cases, the user must ensure safe operation and disconnect the 
equipment until measures to maintain safe operation have been 
carried out in conjunction with RonI or other authorised party.

Ensure that no one can become injured when they use the equipment 
prior to connecting/activating the equipment.

If the user notices the presence of persons who may become injured 
during operation, the operation should be discontinued immediately 
and must not be resumed until these persons have left the dangerous 
area.

The user must make sure that the equipment is in a perfect 
and operationally safe condition prior to all operations using the 
equipment.

The user should carry out all prescribed safety measures and make 
sure that automated procedures are completed when the equipment 
is disconnected (e.g. when there are deficiencies as regards 
operational and personal safety, an emergency situation exists, repair 
or maintenance is being carried out, damage is noticed or at the 
completion of work).

Work with the equipment is only allowed when the operator has 
been instructed to do so by his superior, and if the operator has 
knowledge of the equipment and its function.

Warning 
Suspended 

load

Do not walk 
under suspended 

load



Mechchain Pro II

kg 63 / 80 / 125 / 225

kg 20

mm 5000 / 35001

m/min - 2

mm 420

mm Ø4x12

m 2,5 / 3 / 3,5 / 4 / 4,5

Smst-ahb225-dok

Zm
in

Zm
in

L
L

Smst-ahb225-dok

Zm
in

Zm
in

L
L

Smst-ahb225-dok

Zm
in

Zm
in

L
L

Smst-ahb225-dok

Zm
in

Zm
in

L
L

Smst-ahb225-dok

Zm
in

Zm
in

L
L

Smst-ahb225-dok

Zm
in

Zm
in

L
L

Smst-ahb225-dok

Zm
in

Zm
in

L
L

Smst-ahb225-dok

Zm
in

Zm
in

L
L

Smst-ahb225-dok

Zm
in

Zm
in

L
L

225 kg

63-80-125 kg

2. Technical data

Smooth and easily manoeuvered

Mechchain Pro II is an extremely easy-to-manoeuver lifting unit for 
professional lifting. Frequency control gives a stepless lifting speed 
controlled by a joystick. Mechchain Pro II combines high precision 
with an impressive lifting speed. 

Low installation height

This lifting unit is suitable when a well-controlled and precise 
movement is required. Integrated in its travelling carriage, it has the 
lowest required ceiling height on the market, enabling installation also 
in cramped work spaces.

Encoder

Mechchain Pro II may optionally be equipped with an encoder that 
reads the axle in the spindle limit switch. This makes it possible to 
set a lower stop position, as well as a further two stop/start positions 
along the stroke. The positions are stored in a built in memory in the 
frequency converter and are not erased in case of power cuts.

Integrated PLC & optional remote control

Mechchain Pro II has an integrated PLC which simplifies customized 
features. It is also possible to select remote control in cases where 
this facilitates handling.

Control units in aluminium

For high availability also in challenging environments, Mechchain Pro II 
has been equipped with control units in aluminium with quick connect 
to the control cable. There is also a selection of standard brackets as 
option, for easy mounting on gripper tools or vacuum yokes.

Suitable for many environments

Mechchain Pro II is available in weight classes: 63-80-125-225 kg.

Typical application areas are general lifting with slings or hooks, lifting 
within general industry, assembly work requiring high precision lifting, 
material handling with customized grippers, packing onto pallets and 
roller conveyors.

2.1 Properties and performance

Technical data

Max load

Tare weight

Stroke SL

Lifting speed

Height Zmin

Lifting chain

Cable length L

Mechchain Pro II

kW 0,37

V 1x230, N, PE (±15) 50/60 Hz

AT 10

IP 54

- 3m / M6

°C 5-40 (indoor use)

dB (A) <70

1 5000: 63-80-125 kg
3500: 225 kg

2 Depends on configuration, see table.

Media & 
Environment

Motor output

Voltage

Fuse

Enclosure class

Mechanism group

Work temperature

Noise level



7

743010 743009 743008 743007 743006 743005 743004 743003

kg 63 63 80 80 125 125 225 225

mm 5000 5000 5000 5000 5000 5000 3500 3500

m/min 0-16 0-16 0-15 0-15 0-12 0-12 0-7 0-7

- STD SFY STD SFY STD SFY STD SFY

742954 742912 743020

- LHB PHB1 / AHB1.1-2 -

smst-basmodell-ahb

Control unit 2-ways Pro, M17, with emergency stop
742195

Control unit 2-ways Pro, M17, with emergency stop
742195

Control unit 2-ways Pro, M17, with emergency stop
742195

STD SFY

Configuration Mechchain Pro II 63kg std hook
743010

Configuration Mechchain Pro II 63kg std hook
743010

Mechchain Pro 2 AHB1-2 Base model
742912

Mechchain Pro 2 AHB1-2 Base model
742912

Mechchain Pro 2 AHB1-2 Base model
742912Spiral cable w contacts M12 8 leader

742251

Mounting clamp, control unit
742242

Radio remote kit, Mechchain Pro 2
743024

742912-743004-743045-743046

2.2 Overview

Base model

For profile

Configuration

Max. load

Stroke SL

Lifting speed

Hook

STD : standard hook
SFY : safety hook

Control unit with 
separate emergency 

stop

Control unit with integrated emergency stop

Integrated trolley or trolley adapter

Control cable

Remote control



1Laufwagen
Mechchain
LHB

Chariot
Mechchain
LHB

Trolley
Mechchain
LHB

Löpvagn
Mechchain
LHB

Trolley MechChain LHB7310161

1RSchneckengetr
iebemotor
0,37 kW

Motoréducteur
à vis sans fin
0,37 kW

Worm gear
motor 0.37 kW

Snäckväxelmo
tor 0,37 kW

TBM71B4 B14 MGM +
NMRV040/i=20/Ø18/71B14

7429092

1SchaltschrankCoffre
électrique

Electrical
cabinet

ElskåpElectrical cabinet, Mechchain Pro 27429213

2Schraube
MC6S M5x10

Vis MC6S
M5x10

Screw MC6S
M5x10

Skruv MC6S
M5x10

MC6S M5x10 Hex socket head cap screw7303064

4Schraube
MC6S M6x16

Vis MC6S
M6x16

Screw MC6S
M6x16

Skruv MC6S
M6x16

MC6S M6x16 Hex socket head cap screw7302665

1RKettennussNoix
d'entraînement

Chain sprocketKättingkotaChain sprocket7310196

1DistanzringBague
d'écartement

Distance ringDistansringDistance ring for chain sprocket7310207

1MotorhalterungSupport
moteur

Engine bracketMotorfästeBracket for electrical motor7310228

1RKettenleiterGuide de
chaîne

Chain guideKättingstyrningChain guide7310239

1Keil 6x6-70Cale 6x6-70Flat key
6x6-70

Plattkil 6x6-70Flat key 2306-6x6-7073112910

2Schraube
MC6S M6x50

Vis MC6S
M6x50

Screw MC6S
M6x50

Skruv MC6S
M6x50

MC6S M6x50 Hex socket head cap screw73140811

2Schraube
MC6S M4x20

Vis MC6S
M4x20

Screw MC6S
M4x20

Skruv MC6S
M4x20

MC6S M4x20 Hex socket head cap screw73141112

1Scheibe
10,5x28x6

Rondelle
10,5x28x6

Washer
10,5x28x6

Bricka
10,5x28x6

10,5x28x6 washer thick SS146673141413

1Schraube
M6S M10x20,
vollgewinde

Vis M6S
M10x20, plein
fil

Screw M6S
M10x20, full
thread

Skruv M6S
M10x20,
helgängad

M6S M10x20 Hex head screw, full thread73141514

1KettenspeicherCollecteur de
chaîne

Chain collectorKättingsamlareChain collector Stahl T-2 complete73142115

1WellenschutzProtection
d'arbre

Shaft
protection

AxelskyddShaft protection for gear73142616

4DistanzwelleAxe
d'éspacement

Distance shaftDistansaxelDistance sleeve D=12/6,5 L=6,573142717

1RLeiter für
Kettennuss

Guide pour
noix
d'entraînement

Guiding for
chain sprocket

Styrning för
kättingkota

Guiding for chain sprocket73142818

1Schraube
MSK6SS
M6x12

Vis MSK6SS
M6x12

Screw
MSK6SS
M6x12

Skruv
MSK6SS
M6x12

MSK6SS M6x12 Stop screw.73142919

3Scheibe BRB
6,4x12x1,5

Rondelle BRB
6,4x12x1,5

Washer BRB
6,4x12x1.5

Bricka BRB
6,4x12x1,5

BRB 6,4x12x1,5 washer73026820

1DistanzhülzeDouille
d'écartement

Distance
sleeve

DistanshylsaDistance sleeve D=20/M6 L=34,574291321

1Schraube
MC6S M6x20

Vis MC6S
M6x20

Screw MC6S
M6x20

Skruv MC6S
M6x20

MC6S M6x20 Hex socket head cap screw73028022

1Netzanschluss
-Kontakt 6 pol

Connecteur
d'alimentation
6 pol

Connector 6
pol

Nätanslutnings
kontakt 6 pol

Intake 6 pole cpl.74295223

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Mechchain Pro 2 LHB Base model
742954

543( )

36
4

(
)

3

23

1

9

18

6

10

7

2

16

17

5

14

13

12

20
22

8

20

11

1921

4

15

R: spare part  S: wear part

3. Sub-assemblies
3.1 Base models

742954 Mechchain Pro II LHB

# Article nr. Designation Quantity

1 731016 Trolley Mechchain LHB 1

2 742909 Worm gear motor 0.37 kW R 1

3 742921 Electrical cabinet 1

4 730306 Screw MC6S M5x10 2

5 730266 Screw MC6S M6x16 4

6 731019 Chain sprocket R 1

7 731020 Distance ring 1

8 731022 Engine bracket 1

9 731023 Chain guide R 1

10 731129 Flat key 6x6-70 1

11 731408 Screw MC6S M6x50 2

12 731411 Screw MC6S M4x20 2

13 731414 Washer 10,5x28x6 1

14 731415 Screw M6S M10x20, full thread 1

15 731421 Chain collector 1

16 731426 Shaft protection 1

17 731427 Distance shaft 4

18 731428 Guiding for chain sprocket R 1

19 731429 Screw MSK6SS M6x12 1

20 730268 Washer BRB 6,4x12x1.5 3

21 742913 Distance sleeve 1

22 730280 Screw MC6S M6x20 1

23 742952 Connector 6 pol 1

• Fits rail profile LHB.

• For configurations: 63-80 kg.



9

1 Laufwagen 
Mechchain 
LHB

Chariot 
Mechchain 
LHB

Trolley 
Mechchain 
LHB

Löpvagn 
Mechchain 
LHB

Trolley MechChain LHB7310161

1RSchneckengetr
iebemotor 
0,37 kW

Motoréducteur 
à vis sans fin 
0,37 kW

Worm gear 
motor 0.37 kW

Snäckväxelmo
tor 0,37 kW

TBM71B4 B14 MGM + 
NMRV040/i=20/Ø18/71B14

7429092

1 SchaltschrankCoffre 
électrique

Electrical 
cabinet

ElskåpElectrical cabinet, Mechchain Pro 27429213

2 Schraube 
MC6S M5x10

Vis MC6S 
M5x10

Screw MC6S 
M5x10

Skruv MC6S 
M5x10

MC6S M5x10 Hex socket head cap screw7303064

4 Schraube 
MC6S M6x16

Vis MC6S 
M6x16

Screw MC6S 
M6x16

Skruv MC6S 
M6x16

MC6S M6x16 Hex socket head cap screw7302665

1RKettennussNoix 
d'entraînement

Chain sprocketKättingkotaChain sprocket7310196

1 DistanzringBague 
d'écartement

Distance ringDistansringDistance ring for chain sprocket7310207

1 MotorhalterungSupport 
moteur

Engine bracketMotorfästeBracket for electrical motor7310228

1RKettenleiterGuide de 
chaîne

Chain guideKättingstyrningChain guide7310239

1 Keil 6x6-70Cale 6x6-70Flat key 
6x6-70

Plattkil 6x6-70Flat key 2306-6x6-7073112910

2 Schraube 
MC6S M6x50

Vis MC6S 
M6x50

Screw MC6S 
M6x50

Skruv MC6S 
M6x50

MC6S M6x50 Hex socket head cap screw73140811

2 Schraube 
MC6S M4x20

Vis MC6S 
M4x20

Screw MC6S 
M4x20

Skruv MC6S 
M4x20

MC6S M4x20 Hex socket head cap screw73141112

1 Scheibe 
10,5x28x6

Rondelle 
10,5x28x6

Washer 
10,5x28x6

Bricka 
10,5x28x6

10,5x28x6 washer thick SS146673141413

1 Schraube 
M6S M10x20, 
vollgewinde

Vis M6S 
M10x20, plein 
fil

Screw M6S 
M10x20, full 
thread

Skruv M6S 
M10x20, 
helgängad

M6S M10x20 Hex head screw, full thread73141514

1 KettenspeicherCollecteur de 
chaîne

Chain collectorKättingsamlareChain collector Stahl T-2 complete73142115

1 WellenschutzProtection 
d'arbre

Shaft 
protection

AxelskyddShaft protection for gear73142616

4 DistanzwelleAxe 
d'éspacement

Distance shaftDistansaxelDistance sleeve D=12/6,5 L=6,573142717

1RLeiter für 
Kettennuss

Guide pour 
noix 
d'entraînement

Guiding for 
chain sprocket

Styrning för 
kättingkota

Guiding for chain sprocket73142818

1 Schraube 
MSK6SS 
M6x12

Vis MSK6SS 
M6x12

Screw 
MSK6SS 
M6x12

Skruv 
MSK6SS 
M6x12

MSK6SS M6x12 Stop screw.73142919

3 Scheibe BRB 
6,4x12x1,5

Rondelle BRB 
6,4x12x1,5

Washer BRB 
6,4x12x1.5

Bricka BRB 
6,4x12x1,5

BRB 6,4x12x1,5 washer73026820

1 DistanzhülzeDouille 
d'écartement

Distance 
sleeve

DistanshylsaDistance sleeve D=20/M6 L=34,574291321

1 Schraube 
MC6S M6x20

Vis MC6S 
M6x20

Screw MC6S 
M6x20

Skruv MC6S 
M6x20

MC6S M6x20 Hex socket head cap screw73028022

1 Netzanschluss
-Kontakt 6 pol

Connecteur 
d'alimentation 
6 pol

Connector 6 
pol

Nätanslutnings
kontakt 6 pol

Intake 6 pole cpl.74295223

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Mechchain Pro 2 LHB Base model
742954

543( )

36
4

(
)

3

23

1

9

18

6

10

7

2

16

17

5

14

13

12

20
22

8

20

11

1921

4

15

1 Wagenkörper, 
Mechchain 
LHB

Corps de 
chariot, 
Mechchain 
LHB

Trolley body, 
Mechchain 
LHB

Löpvagnsstom
me, 
Mechchain 
LHB

Trolley body Mechchain LHB7310171

8RRad LHBRoue LHBWheel LHBHjul LHBWheel LHB D=30/10 w=9 mm7302062
4 Radwelle LHBArbre de roue 

LHB
Wheel shaft 
LHB

Hjulaxel LHBWheel shaft LHB D=10 L=33 mm7302033

8 HalteringBague de 
retenue

Retaining ringSpårringSga10 Retaining ring for shaft7302054

8 Passscheibe 
10x16x1

Cale de 
réglage 
10x16x1

Shim ring 
10x16x1

Shimsbricka 
10x16x1

10x16x1 Shim ring DIN 9887302045

2 Zylindrischen 
Dämpfer

Amortisseur 
cylindrique

Cylindrical 
damper

Cylindrisk 
dämpare

Damper cylindrical D=15/10 M5x8 60°Shore7302076

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Trolley MechChain LHB
731016

1

6

3

5

2

4

R: spare part  S: wear part

731016 Trolley Mechchain LHB

# Article nr. Designation Quantity

1 731017 Trolley body, Mechchain LHB 1

2 730206 Wheel LHB R 8

3 730203 Wheel shaft LHB 4

4 730205 Retaining ring 8

5 730204 Shim ring 10x16x1 8

6 730207 Cylindrical damper 2



1Laufwagen
Mechchain
AHB

Chariot
Mechchain
AHB

Trolley
Mechchain
AHB

Löpvagn
Mechchain
AHB

Trolley Mechchain 2 AHB1-27429111

1RSchneckengetr
iebemotor
0,37 kW

Motoréducteur
à vis sans fin
0,37 kW

Worm gear
motor 0.37 kW

Snäckväxelmo
tor 0,37 kW

TBM71B4 B14 MGM +
NMRV040/i=20/Ø18/71B14

7429092

1SchaltschrankCoffre
électrique

Electrical
cabinet

ElskåpElectrical cabinet, Mechchain Pro 27429213

2Schraube
MC6S M5x10

Vis MC6S
M5x10

Screw MC6S
M5x10

Skruv MC6S
M5x10

MC6S M5x10 Hex socket head cap screw7303064

1RKettennussNoix
d'entraînement

Chain sprocketKättingkotaChain sprocket7310195

1DistanzringBague
d'écartement

Distance ringDistansringDistance ring for chain sprocket7310206

1MotorhalterungSupport
moteur

Engine bracketMotorfästeBracket for electrical motor7310227

1RKettenleiterGuide de
chaîne

Chain guideKättingstyrningChain guide7310238

1Keil 6x6-70Cale 6x6-70Flat key
6x6-70

Plattkil 6x6-70Flat key 2306-6x6-707311299

2Schraube
MC6S M6x50

Vis MC6S
M6x50

Screw MC6S
M6x50

Skruv MC6S
M6x50

MC6S M6x50 Hex socket head cap screw73140810

2Schraube
MC6S M4x20

Vis MC6S
M4x20

Screw MC6S
M4x20

Skruv MC6S
M4x20

MC6S M4x20 Hex socket head cap screw73141111

1Scheibe
10,5x28x6

Rondelle
10,5x28x6

Washer
10,5x28x6

Bricka
10,5x28x6

10,5x28x6 washer thick SS146673141412

1Schraube
M6S M10x20,
vollgewinde

Vis M6S
M10x20, plein
fil

Screw M6S
M10x20, full
thread

Skruv M6S
M10x20,
helgängad

M6S M10x20 Hex head screw, full thread73141513

1KettenspeicherCollecteur de
chaîne

Chain collectorKättingsamlareChain collector Stahl T-2 complete73142114

1WellenschutzProtection
d'arbre

Shaft
protection

AxelskyddShaft protection for gear73142615

4DistanzwelleAxe
d'éspacement

Distance shaftDistansaxelDistance sleeve D=12/6,5 L=6,573142716

1RLeiter für
Kettennuss

Guide pour
noix
d'entraînement

Guiding for
chain sprocket

Styrning för
kättingkota

Guiding for chain sprocket73142817

1Schraube
MSK6SS
M6x12

Vis MSK6SS
M6x12

Screw
MSK6SS
M6x12

Skruv
MSK6SS
M6x12

MSK6SS M6x12 Stop screw.73142918

4Schraube
MC6S M6x16

Vis MC6S
M6x16

Screw MC6S
M6x16

Skruv MC6S
M6x16

MC6S M6x16 Hex socket head cap screw73026619

3Scheibe BRB
6,4x12x1,5

Rondelle BRB
6,4x12x1,5

Washer BRB
6,4x12x1.5

Bricka BRB
6,4x12x1,5

BRB 6,4x12x1,5 washer73026820

1DistanzhülzeDouille
d'écartement

Distance
sleeve

DistanshylsaDistance sleeve D=20/M6 L=34,574291321

1Schraube
MC6S M6x20

Vis MC6S
M6x20

Screw MC6S
M6x20

Skruv MC6S
M6x20

MC6S M6x20 Hex socket head cap screw73028022

1Netzanschluss
-Kontakt 6 pol

Connecteur
d'alimentation
6 pol

Connector 6
pol

Nätanslutnings
kontakt 6 pol

Intake 6 pole cpl.74295223

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Mechchain Pro 2 AHB1-2 Base model
742912

543( )

40
7

(
)

3

1

8

17

5

9

6

2

15

16

19

13

12

11

20
22

7

20

10

1821

4

14

23

10 \ Mechchain Pro II Doc 2018-02-15 \ Sub-assemblies

R: spare part  S: wear part

742912 Mechchain Pro II AHB

# Article nr. Designation Quantity

1 742911 Trolley Mechchain AHB 1

2 742909 Worm gear motor 0.37 kW R 1

3 742921 Electrical cabinet 1

4 730306 Screw MC6S M5x10 2

5 731019 Chain sprocket R 1

6 731020 Distance ring 1

7 731022 Engine bracket 1

8 731023 Chain guide R 1

9 731129 Flat key 6x6-70 1

10 731408 Screw MC6S M6x50 2

11 731411 Screw MC6S M4x20 2

12 731414 Washer 10,5x28x6 1

13 731415 Screw M6S M10x20, full thread 1

14 731421 Chain collector 1

15 731426 Shaft protection 1

16 731427 Distance shaft 4

17 731428 Guiding for chain sprocket R 1

18 731429 Screw MSK6SS M6x12 1

19 730266 Screw MC6S M6x16 4

20 730268 Washer BRB 6,4x12x1.5 3

21 742913 Distance sleeve 1

22 730280 Screw MC6S M6x20 1

23 742952 Connector 6 pol 1

• Fits rail profiles PHB1, AHB1.1 and AHB2.

• For configurations: 63-80-125-225 kg.



11

1 Laufwagen 
Mechchain 
AHB

Chariot 
Mechchain 
AHB

Trolley 
Mechchain 
AHB

Löpvagn 
Mechchain 
AHB

Trolley Mechchain 2 AHB1-27429111

1RSchneckengetr
iebemotor 
0,37 kW

Motoréducteur 
à vis sans fin 
0,37 kW

Worm gear 
motor 0.37 kW

Snäckväxelmo
tor 0,37 kW

TBM71B4 B14 MGM + 
NMRV040/i=20/Ø18/71B14

7429092

1 SchaltschrankCoffre 
électrique

Electrical 
cabinet

ElskåpElectrical cabinet, Mechchain Pro 27429213

2 Schraube 
MC6S M5x10

Vis MC6S 
M5x10

Screw MC6S 
M5x10

Skruv MC6S 
M5x10

MC6S M5x10 Hex socket head cap screw7303064

1RKettennussNoix 
d'entraînement

Chain sprocketKättingkotaChain sprocket7310195

1 DistanzringBague 
d'écartement

Distance ringDistansringDistance ring for chain sprocket7310206

1 MotorhalterungSupport 
moteur

Engine bracketMotorfästeBracket for electrical motor7310227

1RKettenleiterGuide de 
chaîne

Chain guideKättingstyrningChain guide7310238

1 Keil 6x6-70Cale 6x6-70Flat key 
6x6-70

Plattkil 6x6-70Flat key 2306-6x6-707311299

2 Schraube 
MC6S M6x50

Vis MC6S 
M6x50

Screw MC6S 
M6x50

Skruv MC6S 
M6x50

MC6S M6x50 Hex socket head cap screw73140810

2 Schraube 
MC6S M4x20

Vis MC6S 
M4x20

Screw MC6S 
M4x20

Skruv MC6S 
M4x20

MC6S M4x20 Hex socket head cap screw73141111

1 Scheibe 
10,5x28x6

Rondelle 
10,5x28x6

Washer 
10,5x28x6

Bricka 
10,5x28x6

10,5x28x6 washer thick SS146673141412

1 Schraube 
M6S M10x20, 
vollgewinde

Vis M6S 
M10x20, plein 
fil

Screw M6S 
M10x20, full 
thread

Skruv M6S 
M10x20, 
helgängad

M6S M10x20 Hex head screw, full thread73141513

1 KettenspeicherCollecteur de 
chaîne

Chain collectorKättingsamlareChain collector Stahl T-2 complete73142114

1 WellenschutzProtection 
d'arbre

Shaft 
protection

AxelskyddShaft protection for gear73142615

4 DistanzwelleAxe 
d'éspacement

Distance shaftDistansaxelDistance sleeve D=12/6,5 L=6,573142716

1RLeiter für 
Kettennuss

Guide pour 
noix 
d'entraînement

Guiding for 
chain sprocket

Styrning för 
kättingkota

Guiding for chain sprocket73142817

1 Schraube 
MSK6SS 
M6x12

Vis MSK6SS 
M6x12

Screw 
MSK6SS 
M6x12

Skruv 
MSK6SS 
M6x12

MSK6SS M6x12 Stop screw.73142918

4 Schraube 
MC6S M6x16

Vis MC6S 
M6x16

Screw MC6S 
M6x16

Skruv MC6S 
M6x16

MC6S M6x16 Hex socket head cap screw73026619

3 Scheibe BRB 
6,4x12x1,5

Rondelle BRB 
6,4x12x1,5

Washer BRB 
6,4x12x1.5

Bricka BRB 
6,4x12x1,5

BRB 6,4x12x1,5 washer73026820

1 DistanzhülzeDouille 
d'écartement

Distance 
sleeve

DistanshylsaDistance sleeve D=20/M6 L=34,574291321

1 Schraube 
MC6S M6x20

Vis MC6S 
M6x20

Screw MC6S 
M6x20

Skruv MC6S 
M6x20

MC6S M6x20 Hex socket head cap screw73028022

1 Netzanschluss
-Kontakt 6 pol

Connecteur 
d'alimentation 
6 pol

Connector 6 
pol

Nätanslutnings
kontakt 6 pol

Intake 6 pole cpl.74295223

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Mechchain Pro 2 AHB1-2 Base model
742912

543( )

40
7

(
)

3

1

8

17

5

9

6

2

15

16

19

13

12

11

20
22

7

20

10

1821

4

14

23

1 Wagenkörper, 
Mechchain 
AHB

Corps de 
chariot, 
Mechchain 
AHB

Trolley body, 
Mechchain 
AHB

Löpvagnsstom
me, 
Mechchain 
AHB

Trolley body Mechchain 2 AHB1-27429101

4 Radwelle 
AHB1.1-2

Arbre de roue 
AHB1.1-2

Wheel shaft 
AHB1.1-2

Hjulaxel 
AHB1.1-2

Wheel shaft AHB1-2 D=15 L=61 mm7303272

8RRad AHB1.1-2Roue 
AHB1.1-2

Wheel 
AHB1.1-2

Hjul AHB1.1-2Wheel AHB1-2 D=50/15 w=15 mm7303243

8 HalteringBague de 
retenue

Retaining ringSpårringSga15 Retaining ring for shaft7303294

2 Gummidämpfe
r

Amortisseur 
en caoutchouc

Rubber 
damper

Gummidämpar
e

Damper cylindrical D=30/20 M8x20 55°Shor7304495

2 DämpferplattePlaque pour 
amortisseur

Damper plateDämparplattaBuffer plate, trolley profile AHB1-27307146

4 Schraube 
MF6S M5x12

Vis MF6S 
M5x12

Screw MF6S 
M5x12

Skruv MF6S 
M5x12

MF6S M5x12 Hex socket countersunk screw 7308207

8 Scheibe 
15x20x3,8

Rondelle 
15x20x3,8

Washer 
15x20x3,8

Bricka 
15x20x3,8

15x20x3,8 Washer7303288

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Trolley Mechchain 2 AHB1-2
742911

1

6

7
5

2

8

3
4

R: spare part  S: wear part

742911 Trolley Mechchain AHB

# Article nr. Designation Quantity

1 742910 Trolley body, Mechchain AHB 1

2 730327 Wheel shaft AHB1.1-2 4

3 730324 Wheel AHB1.1-2 R 8

4 730329 Retaining ring 8

5 730449 Rubber damper 2

6 730714 Damper plate 2

7 730820 Screw MF6S M5x12 4

8 730328 Washer 15x20x3,8 8



1Laufwagenada
pter

Adaptateur
chariot

Trolley adapterLöpvagnsadap
ter

Trolley adapter Mechchain Pro7430171

1RSchneckengetr
iebemotor
0,37 kW

Motoréducteur
à vis sans fin
0,37 kW

Worm gear
motor 0.37 kW

Snäckväxelmo
tor 0,37 kW

TBM71B4 B14 MGM +
NMRV040/i=20/Ø18/71B14

7429092

1SchaltschrankCoffre
électrique

Electrical
cabinet

ElskåpElectrical cabinet, Mechchain Pro 27429213

2Schraube
MC6S M5x10

Vis MC6S
M5x10

Screw MC6S
M5x10

Skruv MC6S
M5x10

MC6S M5x10 Hex socket head cap screw7303064

1RKettennussNoix
d'entraînement

Chain sprocketKättingkotaChain sprocket7310195

1DistanzringBague
d'écartement

Distance ringDistansringDistance ring for chain sprocket7310206

1MotorhalterungSupport
moteur

Engine bracketMotorfästeBracket for electrical motor7310227

1RKettenleiterGuide de
chaîne

Chain guideKättingstyrningChain guide7310238

1Keil 6x6-70Cale 6x6-70Flat key
6x6-70

Plattkil 6x6-70Flat key 2306-6x6-707311299

2Schraube
MC6S M6x50

Vis MC6S
M6x50

Screw MC6S
M6x50

Skruv MC6S
M6x50

MC6S M6x50 Hex socket head cap screw73140810

2Schraube
MC6S M4x20

Vis MC6S
M4x20

Screw MC6S
M4x20

Skruv MC6S
M4x20

MC6S M4x20 Hex socket head cap screw73141111

1Scheibe
10,5x28x6

Rondelle
10,5x28x6

Washer
10,5x28x6

Bricka
10,5x28x6

10,5x28x6 washer thick SS146673141412

1Schraube
M6S M10x20,
vollgewinde

Vis M6S
M10x20, plein
fil

Screw M6S
M10x20, full
thread

Skruv M6S
M10x20,
helgängad

M6S M10x20 Hex head screw, full thread73141513

1KettenspeicherCollecteur de
chaîne

Chain collectorKättingsamlareChain collector Stahl T-2 complete73142114

1WellenschutzProtection
d'arbre

Shaft
protection

AxelskyddShaft protection for gear73142615

4DistanzwelleAxe
d'éspacement

Distance shaftDistansaxelDistance sleeve D=12/6,5 L=6,573142716

1RLeiter für
Kettennuss

Guide pour
noix
d'entraînement

Guiding for
chain sprocket

Styrning för
kättingkota

Guiding for chain sprocket73142817

1Schraube
MSK6SS
M6x12

Vis MSK6SS
M6x12

Screw
MSK6SS
M6x12

Skruv
MSK6SS
M6x12

MSK6SS M6x12 Stop screw.73142918

4Schraube
MC6S M6x16

Vis MC6S
M6x16

Screw MC6S
M6x16

Skruv MC6S
M6x16

MC6S M6x16 Hex socket head cap screw73026619

3Scheibe BRB
6,4x12x1,5

Rondelle BRB
6,4x12x1,5

Washer BRB
6,4x12x1.5

Bricka BRB
6,4x12x1,5

BRB 6,4x12x1,5 washer73026820

1DistanzhülzeDouille
d'écartement

Distance
sleeve

DistanshylsaDistance sleeve D=20/M6 L=34,574291321

1Schraube
MC6S M6x20

Vis MC6S
M6x20

Screw MC6S
M6x20

Skruv MC6S
M6x20

MC6S M6x20 Hex socket head cap screw73028022

1Netzanschluss
-Kontakt 6 pol

Connecteur
d'alimentation
6 pol

Connector 6
pol

Nätanslutnings
kontakt 6 pol

Intake 6 pole cpl.74295223

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Mechchain Pro 2 Universal Base model
743020

543( )

39
4

(
)

3

8

17

5

9

6

2

15

16

19

13

12

11

20
22

7

20
10

1821

4

14

23

1

35

63

260

12 \ Mechchain Pro II Doc 2018-02-15 \ Sub-assemblies

R: spare part  S: wear part

743020 Mechchain Pro II universal

# Article nr. Designation Quantity

1 743017 Trolley adapter 1

2 742909 Worm gear motor 0.37 kW R 1

3 742921 Electrical cabinet 1

4 730306 Screw MC6S M5x10 2

5 731019 Chain sprocket R 1

6 731020 Distance ring 1

7 731022 Engine bracket 1

8 731023 Chain guide R 1

9 731129 Flat key 6x6-70 1

10 731408 Screw MC6S M6x50 2

11 731411 Screw MC6S M4x20 2

12 731414 Washer 10,5x28x6 1

13 731415 Screw M6S M10x20, full thread 1

14 731421 Chain collector 1

15 731426 Shaft protection 1

16 731427 Distance shaft 4

17 731428 Guiding for chain sprocket R 1

18 731429 Screw MSK6SS M6x12 1

19 730266 Screw MC6S M6x16 4

20 730268 Washer BRB 6,4x12x1.5 3

21 742913 Distance sleeve 1

22 730280 Screw MC6S M6x20 1

23 742952 Connector 6 pol 1

• With trolley adapter.

• For configurations: 63-80-125-225 kg



13

1 AdapterkörperCorps 
adaptateur

Adapter bodyAdapterstomm
e

Trolley adapter body7430191

2 SeitenplattePlaque latéraleSide plateSidoplattaTrolley adapter side7430182
2 Hebeöse M16Œil de levage 

M!6
Lifting eye nut 
M16

Lyftögla M16M16 Lifting eye nut DIN 5827303803

3 Sicherungsmut
ter M6

Écrou de 
blocage M6

Locking nut 
M6

Låsmutter M6M6 Hexagon nut with torque part7302734

3 Schraube 
MC6S M6x40

Vis MC6S 
M6x40

Screw MC6S 
M6x40

Skruv MC6S 
M6x40

MC6S M6x40 Hex socket head cap screw7307595

2 Schraube 
MC6S M16x25

Vis MC6S 
M16x25

Screw MC6S 
M16x25

Skruv MC6S 
M16x25

MC6S-M16x25 Hex socket head cap screw7373076

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Trolley adapter Mechchain Pro
743017

1

3

6

2

5
4

1 Laufwagenada
pter

Adaptateur 
chariot

Trolley adapterLöpvagnsadap
ter

Trolley adapter Mechchain Pro7430171

1RSchneckengetr
iebemotor 
0,37 kW

Motoréducteur 
à vis sans fin 
0,37 kW

Worm gear 
motor 0.37 kW

Snäckväxelmo
tor 0,37 kW

TBM71B4 B14 MGM + 
NMRV040/i=20/Ø18/71B14

7429092

1 SchaltschrankCoffre 
électrique

Electrical 
cabinet

ElskåpElectrical cabinet, Mechchain Pro 27429213

2 Schraube 
MC6S M5x10

Vis MC6S 
M5x10

Screw MC6S 
M5x10

Skruv MC6S 
M5x10

MC6S M5x10 Hex socket head cap screw7303064

1RKettennussNoix 
d'entraînement

Chain sprocketKättingkotaChain sprocket7310195

1 DistanzringBague 
d'écartement

Distance ringDistansringDistance ring for chain sprocket7310206

1 MotorhalterungSupport 
moteur

Engine bracketMotorfästeBracket for electrical motor7310227

1RKettenleiterGuide de 
chaîne

Chain guideKättingstyrningChain guide7310238

1 Keil 6x6-70Cale 6x6-70Flat key 
6x6-70

Plattkil 6x6-70Flat key 2306-6x6-707311299

2 Schraube 
MC6S M6x50

Vis MC6S 
M6x50

Screw MC6S 
M6x50

Skruv MC6S 
M6x50

MC6S M6x50 Hex socket head cap screw73140810

2 Schraube 
MC6S M4x20

Vis MC6S 
M4x20

Screw MC6S 
M4x20

Skruv MC6S 
M4x20

MC6S M4x20 Hex socket head cap screw73141111

1 Scheibe 
10,5x28x6

Rondelle 
10,5x28x6

Washer 
10,5x28x6

Bricka 
10,5x28x6

10,5x28x6 washer thick SS146673141412

1 Schraube 
M6S M10x20, 
vollgewinde

Vis M6S 
M10x20, plein 
fil

Screw M6S 
M10x20, full 
thread

Skruv M6S 
M10x20, 
helgängad

M6S M10x20 Hex head screw, full thread73141513

1 KettenspeicherCollecteur de 
chaîne

Chain collectorKättingsamlareChain collector Stahl T-2 complete73142114

1 WellenschutzProtection 
d'arbre

Shaft 
protection

AxelskyddShaft protection for gear73142615

4 DistanzwelleAxe 
d'éspacement

Distance shaftDistansaxelDistance sleeve D=12/6,5 L=6,573142716

1RLeiter für 
Kettennuss

Guide pour 
noix 
d'entraînement

Guiding for 
chain sprocket

Styrning för 
kättingkota

Guiding for chain sprocket73142817

1 Schraube 
MSK6SS 
M6x12

Vis MSK6SS 
M6x12

Screw 
MSK6SS 
M6x12

Skruv 
MSK6SS 
M6x12

MSK6SS M6x12 Stop screw.73142918

4 Schraube 
MC6S M6x16

Vis MC6S 
M6x16

Screw MC6S 
M6x16

Skruv MC6S 
M6x16

MC6S M6x16 Hex socket head cap screw73026619

3 Scheibe BRB 
6,4x12x1,5

Rondelle BRB 
6,4x12x1,5

Washer BRB 
6,4x12x1.5

Bricka BRB 
6,4x12x1,5

BRB 6,4x12x1,5 washer73026820

1 DistanzhülzeDouille 
d'écartement

Distance 
sleeve

DistanshylsaDistance sleeve D=20/M6 L=34,574291321

1 Schraube 
MC6S M6x20

Vis MC6S 
M6x20

Screw MC6S 
M6x20

Skruv MC6S 
M6x20

MC6S M6x20 Hex socket head cap screw73028022

1 Netzanschluss
-Kontakt 6 pol

Connecteur 
d'alimentation 
6 pol

Connector 6 
pol

Nätanslutnings
kontakt 6 pol

Intake 6 pole cpl.74295223

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Mechchain Pro 2 Universal Base model
743020

543( )

39
4

(
)

3

8

17

5

9

6

2

15

16

19

13

12

11

20
22

7

20
10

1821

4

14

23

1

35

63

260

R: spare part  S: wear part

743017 Trolley adapter

# Article nr. Designation Quantity

1 743019 Adapter body 1

2 743018 Side plate 2

3 730380 Lifting eye nut M16 2

4 730273 Locking nut M6 3

5 730759 Screw MC6S M6x40 3

6 737307 Screw MC6S M16x25 2



5,5SHebezeugkette
Ø4x12

Chaîne de
levage Ø4x12

Lifting chain
Ø4x12

Lyftkedja
Ø4x12

Chain LGT 4x12 mm7314191

1RSicherheitshak
en

Crochet de
sécurité

Safety hookSäkerhetskrokSafety hook incl. swivel7316372

1Endanschläge
mit Dämpfer

Butée avec
amortisseur

End stop with
damper

Ändstopp med
dämpare

End stop with damper7314173

1Aufkleber
(Last) kg Silber

Sticker
(charge) kg
argenté

Decal (load)
kg silver

Dekal (last) kg
silver

Decal SWL 63 kg silver*1'(4)

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Configuration Mechchain Pro II 63kg safety hook
743009

2 3

1

5,5SHebezeugkette
Ø4x12

Chaîne de
levage Ø4x12

Lifting chain
Ø4x12

Lyftkedja
Ø4x12

Chain LGT 4x12 mm7314191

1RStandardhake
n

Crochet
standard

Standard hookStandardkrokChain hook with damper7314182

1Endanschläge
mit Dämpfer

Butée avec
amortisseur

End stop with
damper

Ändstopp med
dämpare

End stop with damper7314173

1Aufkleber
(Last) kg Silber

Sticker
(charge) kg
argenté

Decal (load)
kg silver

Dekal (last) kg
silver

Decal SWL 63 kg silver*1'(4)

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Configuration Mechchain Pro II 63kg std hook
743010

2 3

1

743010 743008 743006

kg 63 80 125

- LHB/AHB AHB AHB

*1 743014 743013 743012

743009 743007 743005

kg 63 80 125

- LHB/AHB AHB AHB

*1 743014 743013 743012

14 \ Mechchain Pro II Doc 2018-02-15 \ Sub-assemblies

R: spare part  S: wear part

3.2 Configurations

Configuration

Max load

For base model

Article nr

Configuration

Max load

For base model

Article nr

7430xx Standard hook 63-80-125 kg

# Article nr. Designation Quantity

1 731419 Lifting chain Ø4x12 S 5,5

2 731418 Standard hook R 1

3 731417 End stop with damper 1

(4) *1 Decal (load) kg silver 1

7430xx Safety hook 63-80-125 kg

# Article nr. Designation Quantity

1 731419 Lifting chain Ø4x12 S 5,5

2 731637 Safety hook R 1

3 731417 End stop with damper 1

(4) *1 Decal (load) kg silver 1



15

743004

kg 225

- AHB

8SHebezeugkette
Ø4x12

Chaîne de
levage Ø4x12

Lifting chain
Ø4x12

Lyftkedja
Ø4x12

Chain LGT 4x12 mm7314191

1RSicherheitshak
en, 2-teilig

Crochet de
sécurité, 2
parties

Safety hook, 2
part

Säkerhetskrok,
2-delad

2-part chain hook7429342

1Endanschläge
mit Dämpfer

Butée avec
amortisseur

End stop with
damper

Ändstopp med
dämpare

End stop with damper7314173

1Kettenhalterun
g

Support de
chaîne

Chain bracketKedjefästeChain bracket for trolley cpl.7429404

1Aufkleber
(Last) kg Silber

Sticker
(charge) kg
argenté

Decal (load)
kg silver

Dekal (last) kg
silver

Decal SWL 225 kg silver*1'(5)

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Configuration Mechchain Pro II 225kg safety hook
743004

3

1

4

2

2RKügellagerRoulement à
billes

Ball bearingKullagerDeep groove ball bearing 6001-2RSH7305871

1RKettennuss für
Lager

Noix
d'antraînement
pour
roulement

Chain
sprocket for
bearing

Kättingkota för
lager

Chain sprocket for bearing7429382

1Sicherheitshak
en

Crochet à
sécurité

Safety hookSäkerhetskrokSafety hook7429613

4Schraube
MC6S M6x30

Vis MC6S
M6x30

Screw MC6S
M6x30

Skruv MC6S
M6x30

MC6S M6x30 Hex socket head cap screw7336914

1Schwenkadapt
er

Adaptateur
pivotant

Swivel adapterSviveladapterSwivel adapter HWA 6 - DK 4007429605

2Hakengehäuse
, halbe

Logement de
crochet, demi

Hook housing,
half

Krokhus, halvaChain hook half7429366

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

2-part chain hook
742934

4

6

1

2
3

5

R: spare part  S: wear part

Configuration

Max load

For base model

743004 Safety hook 225 kg

# Article nr. Designation Quantity

1 731419 Lifting chain Ø4x12 S 8

2 742934 Safety hook, 2 part R 1

3 731417 End stop with damper 1

4 742940 Chain bracket 1

(5) 743011 Decal 225 kg silver 1

742934 Safety hook, 2 part

# Article nr. Designation Quantity

1 730587 Ball bearing R 2

2 742938 Chain sprocket for bearing R 1

3 742961 Safety hook 1

4 733691 Screw MC6S M6x30 4

5 742960 Swivel adapter 1

6 742936 Hook housing, half 2



742955 742956 742957 742958 742959

m 2,5 3,0 3,5 4,0 4,5

C

74295x 1

742197 1

Spiral cable w contacts M12 8 leader
742251

Spiral cable w contacts M12 8 leader
742251

Spiral cable w contacts M12 8 leader
742251

74295x

742197

B

74295x 1

742196 1

Spiral cable w contacts M12 8 leader
742251

Spiral cable w contacts M12 8 leader
742251

Spiral cable w contacts M12 8 leader
742251

742196

74295x

A

74295x 1

742195 1

Spiral cable w contacts M12 8 leader
742251

Spiral cable w contacts M12 8 leader
742251

Spiral cable w contacts M12 8 leader
742251

742195

74295x

Smst-ahb225-dok

L

16 \ Mechchain Pro II Doc 2018-02-15 \ Control units

R: spare part  S: wear part

4. Control units
4.1 Combinations with standard cable

74295x

Length L



17

1RJoystick JC100Joystick JC100Joystick JC100Joystick JC100Joystick JC100 with cable complete7323071
1RNot-Aus, 

komplett
Ensemble 
arrêt d'urgence

Emergency 
stop assembly

Nödstopp, 
komplett

Emergency stop complete for joystick box7317402

4 Sicherungsmut
ter M3

Écrou de 
blocage M3

Locking nut 
M3

Låsmutter M3M3 Hexagon nut with torque part7315233

7 Schraube K6S 
M3x12 
schwarz

Vis K6S 
M3x12 noir

Screw K6S 
M3x12 black

Skruv K6S 
M3x12 svart

K6S M3x12 Hex button head cap screw (black)7315224

1 GegenplattePlaqueCounterplateMothållsplattaCounter plate7421845
1 JoystickboxBoîtierJoystick boxJoysticklådaControl unit box Pro, worked 7421856
1 Deckel, 

Not-Aus
Couverture, 
AU

Gable, 
emergency 
stop

Gavel, 
nödstopp

Cover, control unit box Pro, emergency stop7421877

1 Deckel, M17Couverture, 
M17

Gable, M17Gavel, M17Cover, control unit box Pro for M17 connector7421898

1 LeiterplattePCBPCBKretskortPCB for control unit7422579
1 Schraube K6S 

M3x16 
schwarz

Vis K6S 
M3x16 noir

Screw K6S 
M3x16 black

Skruv K6S 
M3x16 svart

K6S M3x16 Hex button head cap screw (black)74226510

1 Flanschstecker
 M17 8 pol

Connecteur à 
bride M17 8 
pol mâle

Flange plug 
M17 8 pol 
male

Panelkontakt 
M17 8 pol 
hane

M17 connector with cable cpl.74294511

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Control unit 2-ways Pro, M17, with emergency stop
742195

1

4

3

11

8 9

6

2 7

5

10

8

4

1RJoystick JC100Joystick JC100Joystick JC100Joystick JC100Joystick JC100 with cable complete7323071
1RNot-Aus, 

komplett
Ensemble 
arrêt d'urgence

Emergency 
stop assembly

Nödstopp, 
komplett

Emergency stop complete for joystick box7317402

4 Sicherungsmut
ter M3

Écrou de 
blocage M3

Locking nut 
M3

Låsmutter M3M3 Hexagon nut with torque part7315233

7 Schraube K6S 
M3x12 
schwarz

Vis K6S 
M3x12 noir

Screw K6S 
M3x12 black

Skruv K6S 
M3x12 svart

K6S M3x12 Hex button head cap screw (black)7315224

1 SchutzplattePlaque de 
protection

Protection 
plate

SkyddsplåtLever protection7421825

1 GegenplattePlaqueCounterplateMothållsplattaCounter plate7421846
1 JoystickboxBoîtierJoystick boxJoysticklådaControl unit box Pro, worked 7421857
1 Deckel, 

Not-Aus
Couverture, 
AU

Gable, 
emergency 
stop

Gavel, 
nödstopp

Cover, control unit box Pro, emergency stop7421878

1 Deckel, M17Couverture, 
M17

Gable, M17Gavel, M17Cover, control unit box Pro for M17 connector7421899

1 LeiterplattePCBPCBKretskortPCB for control unit74225710
1 Schraube K6S 

M3x16 
schwarz

Vis K6S 
M3x16 noir

Screw K6S 
M3x16 black

Skruv K6S 
M3x16 svart

K6S M3x16 Hex button head cap screw (black)74226511

1 Flanschstecker
 M17 8 pol

Connecteur à 
bride M17 8 
pol mâle

Flange plug 
M17 8 pol 
male

Panelkontakt 
M17 8 pol 
hane

M17 connector with cable cpl.74294512

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Control unit 2-ways Pro, M17, with emergency stop and protection
742196

72 8

10

12

3

4

4

5

1

6
11

9

1RJoystick 
JC100, 
bearbeited

Joystick 
JC100, modifié

Joystick 
JC100, worked

Joystick 
JC100, 
bearbetad

Joystick JC100 woked for handle7429461

1RNot-Aus, 
komplett

Ensemble 
arrêt d'urgence

Emergency 
stop assembly

Nödstopp, 
komplett

Emergency stop complete for joystick box7317402

4 Sicherungsmut
ter M3

Écrou de 
blocage M3

Locking nut 
M3

Låsmutter M3M3 Hexagon nut with torque part7315233

6 Schraube K6S 
M3x12 
schwarz

Vis K6S 
M3x12 noir

Screw K6S 
M3x12 black

Skruv K6S 
M3x12 svart

K6S M3x12 Hex button head cap screw (black)7315224

1 Schraube 
MF6S M3x12

Vis MF6S 
M3x12

Screw MF6S 
M3x12

Skruv MF6S 
M3x12

MF6S M3x12 Hex socket countersunk screw 7393575

1 SchutzplattePlaque de 
protection

Protection 
plate

SkyddsplåtLever protection7421826

1 GegenplattePlaqueCounterplateMothållsplattaCounter plate7421847
1 JoystickboxBoîtierJoystick boxJoysticklådaControl unit box Pro, worked with extra hole7421868
1 Deckel, 

Not-Aus
Couverture, 
AU

Gable, 
emergency 
stop

Gavel, 
nödstopp

Cover, control unit box Pro, emergency stop7421879

1 Deckel, M17Couverture, 
M17

Gable, M17Gavel, M17Cover, control unit box Pro for M17 connector74218910

1 GriffPoignéeHandleHandtagHandle for control unit box worked74219011
1 LeiterplattePCBPCBKretskortPCB for control unit74225712
1 Flanschstecker

 M17 8 pol
Connecteur à 
bride M17 8 
pol mâle

Flange plug 
M17 8 pol 
male

Panelkontakt 
M17 8 pol 
hane

M17 connector with cable cpl.74294513

1 Schraube 
MC6S M8x12

Vis MC6S 
M8x12

Screw MC6S 
M8x12

Skruv MC6S 
M8x12

MC6S M8x12 Hex socket head cap screw73186114

1 Schraube 
MF6S M3x18

Vis MF6S 
M3x18

Screw MF6S 
M3x18

Skruv MF6S 
M3x18

MF6S M3x18 Hex socket countersunk screw 74294715

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Control unit 2-ways with handle Pro, M17, with emergency stop and protection
742197

6

13

10

12

2
11

14
8

9

7

1
15

4

34

5

R: spare part  S: wear part

742197 Control unit with protection + em. stop + handle

# Article nr. Designation Quantity

1 742946 Joystick JC100, worked R 1

2 731740 Emergency stop assembly R 1

3 731523 Locking nut M3 4

4 731522 Screw K6S M3x12 black 6

5 739357 Screw MF6S M3x12 1

6 742182 Protection plate 1

7 742184 Counterplate 1

8 742186 Joystick box 1

9 742187 Gable, emergency stop 1

10 742189 Gable, M17 1

11 742190 Handle 1

12 742257 PCB 1

13 742945 Flange plug M17 8 pol male 1

14 731861 Screw MC6S M8x12 1

15 742947 Screw MF6S M3x18 1

742195 Control unit with emergency stop

# Article nr. Designation Quantity

1 732307 Joystick JC100 R 1

2 731740 Emergency stop assembly R 1

3 731523 Locking nut M3 4

4 731522 Screw K6S M3x12 black 7

5 742184 Counterplate 1

6 742185 Joystick box 1

7 742187 Gable, emergency stop 1

8 742189 Gable, M17 1

9 742257 PCB 1

10 742265 Screw K6S M3x16 black 1

11 742945 Flange plug M17 8 pol male 1

742196 Control unit with protection + emergency stop

# Article nr. Designation Quantity

1 732307 Joystick JC100 R 1

2 731740 Emergency stop assembly R 1

3 731523 Locking nut M3 4

4 731522 Screw K6S M3x12 black 7

5 742182 Protection plate 1

6 742184 Counterplate 1

7 742185 Joystick box 1

8 742187 Gable, emergency stop 1

9 742189 Gable, M17 1

10 742257 PCB 1

11 742265 Screw K6S M3x16 black 1

12 742945 Flange plug M17 8 pol male 1



Smst-ahb225-dok

742912-743004-743045-743046742912-743004-743045-743046742912-743004-743045-743046

742912-743004-743045-743046742912-743004-743045-743046

0,
7-

3,
0 

m
A

B C D

E
F

18Kabel, M12, 8
Leiter, 0,6 m

Câble, M12, 8
conducteurs,
0,6 m

Cable, M12, 8
conductors,
0.6 m

Kabel, M12, 8
ledare, 0,6 m

Cable w contacts M12 8 leader, 0,6m7409371

3Bedienungsvor
richtung mit
Not-Aus

Commande
avec arrêt
d'urgence

Control unit
with
emergency
stop

Manöverdon
med nödstopp

Control unit 2-ways Pro, M12, with emergency
stop

7421922

3Bedieungsvorri
chtung 2R
Schutz +
Not-Aus

Commande
2d protection
+ arrêt
d'urgence

Control unit
2w protection
+ emergency
stop

Manöverdon
2v skydd +
nödstopp

Control unit 2-ways Pro, M12, with emergency
stop and protection

7421943

2Bedienungsvor
richtung 2R
mit externem
Not-Aus

Commande
2d avec arrêt
d'urgence
externe

Control unit
2w external
emergency
stop

Manöverdon
2v med
externt
nödstopp

Control unit 2-ways Pro, M12, sep. emergency
stop

7422404

2Bedienungsvor
richtung 2R
Schutz + ext.
Not-Aus

Commande
2d protection
+ ext. arrêt
d'urgence

Control unit 2v
protection +
ext.
emergency
stop

Manöverdon
2v skydd +
separat
nödstopp

Control unit 2-ways Pro, M12, sep. emergency
stop and protection

7422415

4Not-Aus,
komplett

Arrêt
d'urgence,
complet

Emergency
stop, complete

Nödstopp,
komplett

Emergency stop, complete7404576

4Verteilerdose
für 2x Not-Aus

Bôite de
distribution
pour 2x arrêt
d'urgence

Distribution
box for 2x
emergency
stop

Fördelningsbo
x för 2x
nödstopp

Distribution box for double E-stop, incl. cable7422477

4Y-Verzweiger
8 pol

Séparateur Y
8 pol

Y split 8 polY-split 8 polY-split 8-pole7405098

2Bedienungsvor
richtung 2R
mit Schutz

Commande
2d avec
protection

Control unit
2d with
protection

Manöverdon
2v med skydd

Control unit 2-ways Pro, M12, with protection7421939

2Bedienungsvor
richtung 2R

Commande 2dControl unit 2dManöverdon
2v

Control unit 2-ways Pro, M1274219110

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

A

B

C

D

E

F

elmechlift-översikt manöverdon

A

B C D

E
F

18Kabel, M12, 8
Leiter, 0,6 m

Câble, M12, 8
conducteurs,
0,6 m

Cable, M12, 8
conductors,
0.6 m

Kabel, M12, 8
ledare, 0,6 m

Cable w contacts M12 8 leader, 0,6m7409371

3Bedienungsvor
richtung mit
Not-Aus

Commande
avec arrêt
d'urgence

Control unit
with
emergency
stop

Manöverdon
med nödstopp

Control unit 2-ways Pro, M12, with emergency
stop

7421922

3Bedieungsvorri
chtung 2R
Schutz +
Not-Aus

Commande
2d protection
+ arrêt
d'urgence

Control unit
2w protection
+ emergency
stop

Manöverdon
2v skydd +
nödstopp

Control unit 2-ways Pro, M12, with emergency
stop and protection

7421943

2Bedienungsvor
richtung 2R
mit externem
Not-Aus

Commande
2d avec arrêt
d'urgence
externe

Control unit
2w external
emergency
stop

Manöverdon
2v med
externt
nödstopp

Control unit 2-ways Pro, M12, sep. emergency
stop

7422404

2Bedienungsvor
richtung 2R
Schutz + ext.
Not-Aus

Commande
2d protection
+ ext. arrêt
d'urgence

Control unit 2v
protection +
ext.
emergency
stop

Manöverdon
2v skydd +
separat
nödstopp

Control unit 2-ways Pro, M12, sep. emergency
stop and protection

7422415

4Not-Aus,
komplett

Arrêt
d'urgence,
complet

Emergency
stop, complete

Nödstopp,
komplett

Emergency stop, complete7404576

4Verteilerdose
für 2x Not-Aus

Bôite de
distribution
pour 2x arrêt
d'urgence

Distribution
box for 2x
emergency
stop

Fördelningsbo
x för 2x
nödstopp

Distribution box for double E-stop, incl. cable7422477

4Y-Verzweiger
8 pol

Séparateur Y
8 pol

Y split 8 polY-split 8 polY-split 8-pole7405098

2Bedienungsvor
richtung 2R
mit Schutz

Commande
2d avec
protection

Control unit
2d with
protection

Manöverdon
2v med skydd

Control unit 2-ways Pro, M12, with protection7421939

2Bedienungsvor
richtung 2R

Commande 2dControl unit 2dManöverdon
2v

Control unit 2-ways Pro, M1274219110

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

A

B

C

D

E

F

elmechlift-översikt manöverdon

D

746045 1

746046 1

742192 1

E

743045 1

743046 1

742194 1

742192 742194

743046

743045

743046

743045

18 \ Mechchain Pro II Doc 2018-02-15 \ Control units

R: spare part  S: wear part

4.2 Combinations with spiral cable and integrated emergency stop



19

1 JoystickboxBoîtierJoystick boxJoysticklådaControl unit box Pro, worked 7421851
1 GegenplattePlaqueCounterplateMothållsplattaCounter plate7421842
1 Deckel 

M16x1,5
Couverture 
M16x1,5

Gable 
M16x1.5

Gavel M16x1,5Cover, control unit box Pro M16x1,57422483

1 Deckel Ø16,2 
mm

Couverture 
Ø16,2 mm

Gable Ø16,2 
mm

Gavel Ø16,2 
mm

Cover, control unit box Pro Ø16,27421884

1 Not-Aus, 
komplett

Ensemble 
arrêt d'urgence

Emergency 
stop assembly

Nödstopp, 
komplett

Emergency stop complete for joystick box7317405

1RJoystick JC100Joystick JC100Joystick JC100Joystick JC100Joystick JC100 with cable complete7323076
3 Schraube K6S 

M3x12 
schwarz

Vis K6S 
M3x12 noir

Screw K6S 
M3x12 black

Skruv K6S 
M3x12 svart

K6S M3x12 Hex button head cap screw (black)7315227

1 Schraube K6S 
M3x16 
schwarz

Vis K6S 
M3x16 noir

Screw K6S 
M3x16 black

Skruv K6S 
M3x16 svart

K6S M3x16 Hex button head cap screw (black)7422658

1 LeiterplattePCBPCBKretskortPCB for control unit7422579
1 Flanschstecker

 M12 4 pol
Connecteur à 
bride M12 4 
pol mâle

Flange plug 
M12 4 pol 
male

Panelkontakt 
M12 4 pol 
hane

Panel connector M12 8-pin male74082710

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Control unit 2-ways Pro, M12, with emergency stop
742192

1

9

2

3

10

5

8

7

6

4

1 JoystickboxBoîtierJoystick boxJoysticklådaControl unit box Pro, worked 7421851
1 GegenplattePlaqueCounterplateMothållsplattaCounter plate7421842
1 Deckel 

M16x1,5
Couverture 
M16x1,5

Gable 
M16x1.5

Gavel M16x1,5Cover, control unit box Pro M16x1,57422483

1 Deckel Ø16,2 
mm

Couverture 
Ø16,2 mm

Gable Ø16,2 
mm

Gavel Ø16,2 
mm

Cover, control unit box Pro Ø16,27421884

1 Not-Aus, 
komplett

Ensemble 
arrêt d'urgence

Emergency 
stop assembly

Nödstopp, 
komplett

Emergency stop complete for joystick box7317405

1RJoystick JC100Joystick JC100Joystick JC100Joystick JC100Joystick JC100 with cable complete7323076
3 Schraube K6S 

M3x12 
schwarz

Vis K6S 
M3x12 noir

Screw K6S 
M3x12 black

Skruv K6S 
M3x12 svart

K6S M3x12 Hex button head cap screw (black)7315227

1 Schraube K6S 
M3x16 
schwarz

Vis K6S 
M3x16 noir

Screw K6S 
M3x16 black

Skruv K6S 
M3x16 svart

K6S M3x16 Hex button head cap screw (black)7422658

1 SchutzplattePlaque de 
protection

Protection 
plate

SkyddsplåtLever protection7421829

1 LeiterplattePCBPCBKretskortPCB for control unit74225710
1 Flanschstecker

 M12 4 pol
Connecteur à 
bride M12 4 
pol mâle

Flange plug 
M12 4 pol 
male

Panelkontakt 
M12 4 pol 
hane

Panel connector M12 8-pin male74082711

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Control unit 2-ways Pro, M12, with emergency stop and protection
742194

11

3

10

15

4

9

6

7

8

2

R: spare part  S: wear part

742192 Control unit with emergency stop

# Article nr. Designation Quantity

1 742185 Joystick box 1

2 742184 Counterplate 1

3 742248 Gable M16x1.5 1

4 742188 Gable Ø16,2 mm 1

5 731740 Emergency stop assembly R 1

6 732307 Joystick JC100 R 1

7 731522 Screw K6S M3x12 black 3

8 742265 Screw K6S M3x16 black 1

9 742257 PCB 1

10 740827 Flange plug M12 4 pol male 1

742194 Control unit with protection + emergency stop

# Article nr. Designation Quantity

1 742185 Joystick box 1

2 742184 Counterplate 1

3 742248 Gable M16x1.5 1

4 742188 Gable Ø16,2 mm 1

5 731740 Emergency stop assembly R 1

6 732307 Joystick JC100 R 1

7 731522 Screw K6S M3x12 black 3

8 742265 Screw K6S M3x16 black 1

9 742182 Protection plate 1

10 742257 PCB 1

11 740827 Flange plug M12 4 pol male 1



742912-743004-743045-743046

A

B C D

E
F

18Kabel, M12, 8
Leiter, 0,6 m

Câble, M12, 8
conducteurs,
0,6 m

Cable, M12, 8
conductors,
0.6 m

Kabel, M12, 8
ledare, 0,6 m

Cable w contacts M12 8 leader, 0,6m7409371

3Bedienungsvor
richtung mit
Not-Aus

Commande
avec arrêt
d'urgence

Control unit
with
emergency
stop

Manöverdon
med nödstopp

Control unit 2-ways Pro, M12, with emergency
stop

7421922

3Bedieungsvorri
chtung 2R
Schutz +
Not-Aus

Commande
2d protection
+ arrêt
d'urgence

Control unit
2w protection
+ emergency
stop

Manöverdon
2v skydd +
nödstopp

Control unit 2-ways Pro, M12, with emergency
stop and protection

7421943

2Bedienungsvor
richtung 2R
mit externem
Not-Aus

Commande
2d avec arrêt
d'urgence
externe

Control unit
2w external
emergency
stop

Manöverdon
2v med
externt
nödstopp

Control unit 2-ways Pro, M12, sep. emergency
stop

7422404

2Bedienungsvor
richtung 2R
Schutz + ext.
Not-Aus

Commande
2d protection
+ ext. arrêt
d'urgence

Control unit 2v
protection +
ext.
emergency
stop

Manöverdon
2v skydd +
separat
nödstopp

Control unit 2-ways Pro, M12, sep. emergency
stop and protection

7422415

4Not-Aus,
komplett

Arrêt
d'urgence,
complet

Emergency
stop, complete

Nödstopp,
komplett

Emergency stop, complete7404576

4Verteilerdose
für 2x Not-Aus

Bôite de
distribution
pour 2x arrêt
d'urgence

Distribution
box for 2x
emergency
stop

Fördelningsbo
x för 2x
nödstopp

Distribution box for double E-stop, incl. cable7422477

4Y-Verzweiger
8 pol

Séparateur Y
8 pol

Y split 8 polY-split 8 polY-split 8-pole7405098

2Bedienungsvor
richtung 2R
mit Schutz

Commande
2d avec
protection

Control unit
2d with
protection

Manöverdon
2v med skydd

Control unit 2-ways Pro, M12, with protection7421939

2Bedienungsvor
richtung 2R

Commande 2dControl unit 2dManöverdon
2v

Control unit 2-ways Pro, M1274219110

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

A

B

C

D

E

F

elmechlift-översikt manöverdon

A

B C D

E
F

18Kabel, M12, 8
Leiter, 0,6 m

Câble, M12, 8
conducteurs,
0,6 m

Cable, M12, 8
conductors,
0.6 m

Kabel, M12, 8
ledare, 0,6 m

Cable w contacts M12 8 leader, 0,6m7409371

3Bedienungsvor
richtung mit
Not-Aus

Commande
avec arrêt
d'urgence

Control unit
with
emergency
stop

Manöverdon
med nödstopp

Control unit 2-ways Pro, M12, with emergency
stop

7421922

3Bedieungsvorri
chtung 2R
Schutz +
Not-Aus

Commande
2d protection
+ arrêt
d'urgence

Control unit
2w protection
+ emergency
stop

Manöverdon
2v skydd +
nödstopp

Control unit 2-ways Pro, M12, with emergency
stop and protection

7421943

2Bedienungsvor
richtung 2R
mit externem
Not-Aus

Commande
2d avec arrêt
d'urgence
externe

Control unit
2w external
emergency
stop

Manöverdon
2v med
externt
nödstopp

Control unit 2-ways Pro, M12, sep. emergency
stop

7422404

2Bedienungsvor
richtung 2R
Schutz + ext.
Not-Aus

Commande
2d protection
+ ext. arrêt
d'urgence

Control unit 2v
protection +
ext.
emergency
stop

Manöverdon
2v skydd +
separat
nödstopp

Control unit 2-ways Pro, M12, sep. emergency
stop and protection

7422415

4Not-Aus,
komplett

Arrêt
d'urgence,
complet

Emergency
stop, complete

Nödstopp,
komplett

Emergency stop, complete7404576

4Verteilerdose
für 2x Not-Aus

Bôite de
distribution
pour 2x arrêt
d'urgence

Distribution
box for 2x
emergency
stop

Fördelningsbo
x för 2x
nödstopp

Distribution box for double E-stop, incl. cable7422477

4Y-Verzweiger
8 pol

Séparateur Y
8 pol

Y split 8 polY-split 8 polY-split 8-pole7405098

2Bedienungsvor
richtung 2R
mit Schutz

Commande
2d avec
protection

Control unit
2d with
protection

Manöverdon
2v med skydd

Control unit 2-ways Pro, M12, with protection7421939

2Bedienungsvor
richtung 2R

Commande 2dControl unit 2dManöverdon
2v

Control unit 2-ways Pro, M1274219110

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

A

B

C

D

E

F

elmechlift-översikt manöverdon

A

B C D

E
F

18Kabel, M12, 8
Leiter, 0,6 m

Câble, M12, 8
conducteurs,
0,6 m

Cable, M12, 8
conductors,
0.6 m

Kabel, M12, 8
ledare, 0,6 m

Cable w contacts M12 8 leader, 0,6m7409371

3Bedienungsvor
richtung mit
Not-Aus

Commande
avec arrêt
d'urgence

Control unit
with
emergency
stop

Manöverdon
med nödstopp

Control unit 2-ways Pro, M12, with emergency
stop

7421922

3Bedieungsvorri
chtung 2R
Schutz +
Not-Aus

Commande
2d protection
+ arrêt
d'urgence

Control unit
2w protection
+ emergency
stop

Manöverdon
2v skydd +
nödstopp

Control unit 2-ways Pro, M12, with emergency
stop and protection

7421943

2Bedienungsvor
richtung 2R
mit externem
Not-Aus

Commande
2d avec arrêt
d'urgence
externe

Control unit
2w external
emergency
stop

Manöverdon
2v med
externt
nödstopp

Control unit 2-ways Pro, M12, sep. emergency
stop

7422404

2Bedienungsvor
richtung 2R
Schutz + ext.
Not-Aus

Commande
2d protection
+ ext. arrêt
d'urgence

Control unit 2v
protection +
ext.
emergency
stop

Manöverdon
2v skydd +
separat
nödstopp

Control unit 2-ways Pro, M12, sep. emergency
stop and protection

7422415

4Not-Aus,
komplett

Arrêt
d'urgence,
complet

Emergency
stop, complete

Nödstopp,
komplett

Emergency stop, complete7404576

4Verteilerdose
für 2x Not-Aus

Bôite de
distribution
pour 2x arrêt
d'urgence

Distribution
box for 2x
emergency
stop

Fördelningsbo
x för 2x
nödstopp

Distribution box for double E-stop, incl. cable7422477

4Y-Verzweiger
8 pol

Séparateur Y
8 pol

Y split 8 polY-split 8 polY-split 8-pole7405098

2Bedienungsvor
richtung 2R
mit Schutz

Commande
2d avec
protection

Control unit
2d with
protection

Manöverdon
2v med skydd

Control unit 2-ways Pro, M12, with protection7421939

2Bedienungsvor
richtung 2R

Commande 2dControl unit 2dManöverdon
2v

Control unit 2-ways Pro, M1274219110

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

A

B

C

D

E

F

elmechlift-översikt manöverdon

A

B C D

E
F

18Kabel, M12, 8
Leiter, 0,6 m

Câble, M12, 8
conducteurs,
0,6 m

Cable, M12, 8
conductors,
0.6 m

Kabel, M12, 8
ledare, 0,6 m

Cable w contacts M12 8 leader, 0,6m7409371

3Bedienungsvor
richtung mit
Not-Aus

Commande
avec arrêt
d'urgence

Control unit
with
emergency
stop

Manöverdon
med nödstopp

Control unit 2-ways Pro, M12, with emergency
stop

7421922

3Bedieungsvorri
chtung 2R
Schutz +
Not-Aus

Commande
2d protection
+ arrêt
d'urgence

Control unit
2w protection
+ emergency
stop

Manöverdon
2v skydd +
nödstopp

Control unit 2-ways Pro, M12, with emergency
stop and protection

7421943

2Bedienungsvor
richtung 2R
mit externem
Not-Aus

Commande
2d avec arrêt
d'urgence
externe

Control unit
2w external
emergency
stop

Manöverdon
2v med
externt
nödstopp

Control unit 2-ways Pro, M12, sep. emergency
stop

7422404

2Bedienungsvor
richtung 2R
Schutz + ext.
Not-Aus

Commande
2d protection
+ ext. arrêt
d'urgence

Control unit 2v
protection +
ext.
emergency
stop

Manöverdon
2v skydd +
separat
nödstopp

Control unit 2-ways Pro, M12, sep. emergency
stop and protection

7422415

4Not-Aus,
komplett

Arrêt
d'urgence,
complet

Emergency
stop, complete

Nödstopp,
komplett

Emergency stop, complete7404576

4Verteilerdose
für 2x Not-Aus

Bôite de
distribution
pour 2x arrêt
d'urgence

Distribution
box for 2x
emergency
stop

Fördelningsbo
x för 2x
nödstopp

Distribution box for double E-stop, incl. cable7422477

4Y-Verzweiger
8 pol

Séparateur Y
8 pol

Y split 8 polY-split 8 polY-split 8-pole7405098

2Bedienungsvor
richtung 2R
mit Schutz

Commande
2d avec
protection

Control unit
2d with
protection

Manöverdon
2v med skydd

Control unit 2-ways Pro, M12, with protection7421939

2Bedienungsvor
richtung 2R

Commande 2dControl unit 2dManöverdon
2v

Control unit 2-ways Pro, M1274219110

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

A

B

C

D

E

F

elmechlift-översikt manöverdon

A

B C D

E
F

18Kabel, M12, 8
Leiter, 0,6 m

Câble, M12, 8
conducteurs,
0,6 m

Cable, M12, 8
conductors,
0.6 m

Kabel, M12, 8
ledare, 0,6 m

Cable w contacts M12 8 leader, 0,6m7409371

3Bedienungsvor
richtung mit
Not-Aus

Commande
avec arrêt
d'urgence

Control unit
with
emergency
stop

Manöverdon
med nödstopp

Control unit 2-ways Pro, M12, with emergency
stop

7421922

3Bedieungsvorri
chtung 2R
Schutz +
Not-Aus

Commande
2d protection
+ arrêt
d'urgence

Control unit
2w protection
+ emergency
stop

Manöverdon
2v skydd +
nödstopp

Control unit 2-ways Pro, M12, with emergency
stop and protection

7421943

2Bedienungsvor
richtung 2R
mit externem
Not-Aus

Commande
2d avec arrêt
d'urgence
externe

Control unit
2w external
emergency
stop

Manöverdon
2v med
externt
nödstopp

Control unit 2-ways Pro, M12, sep. emergency
stop

7422404

2Bedienungsvor
richtung 2R
Schutz + ext.
Not-Aus

Commande
2d protection
+ ext. arrêt
d'urgence

Control unit 2v
protection +
ext.
emergency
stop

Manöverdon
2v skydd +
separat
nödstopp

Control unit 2-ways Pro, M12, sep. emergency
stop and protection

7422415

4Not-Aus,
komplett

Arrêt
d'urgence,
complet

Emergency
stop, complete

Nödstopp,
komplett

Emergency stop, complete7404576

4Verteilerdose
für 2x Not-Aus

Bôite de
distribution
pour 2x arrêt
d'urgence

Distribution
box for 2x
emergency
stop

Fördelningsbo
x för 2x
nödstopp

Distribution box for double E-stop, incl. cable7422477

4Y-Verzweiger
8 pol

Séparateur Y
8 pol

Y split 8 polY-split 8 polY-split 8-pole7405098

2Bedienungsvor
richtung 2R
mit Schutz

Commande
2d avec
protection

Control unit
2d with
protection

Manöverdon
2v med skydd

Control unit 2-ways Pro, M12, with protection7421939

2Bedienungsvor
richtung 2R

Commande 2dControl unit 2dManöverdon
2v

Control unit 2-ways Pro, M1274219110

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

A

B

C

D

E

F

elmechlift-översikt manöverdon

Smst-ahb225-dok

742912-743004-743045-743046742912-743004-743045-743046

742912-743004-743045-743046742912-743004-743045-743046

F

743045 1

743046 1

742240 1

G

743045 1

743046 1

742241 1

742240

0,6 m

742241

0,
7-

3,
0 

m

743046

743045

743046

743045

20 \ Mechchain Pro II Doc 2018-02-15 \ Control units

R: spare part  S: wear part

4.3 Combinations with spiral cable and separate emergency stop



21

1 Bedienungsvor
richtung 2R

Commande 2dControl unit 2dManöverdon 
2v

Control unit 2-ways Pro, M127421911

1RNot-Aus, 
komplett

Arrêt 
d'urgence, 
complet

Emergency 
stop, complete

Nödstopp, 
komplett

Emergency stop, complete7404572

1 Y-Verzweiger 
8 pol

Séparateur Y 
8 pol

Y split 8 polY-split 8 polY-split 8-pole7405093

2 Kabel, M12, 8 
Leiter, 0,6 m

Câble, M12, 8 
conducteurs, 
0,6 m

Cable, M12, 8 
conductors, 
0.6 m

Kabel, M12, 8 
ledare, 0,6 m

Cable w contacts M12 8 leader, 0,6m7409374

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Control unit 2-ways Pro, M12, sep. emergency stop
742240

2

1 4

3

1 Bedienungsvor
richtung 2R

Commande 2dControl unit 2dManöverdon 
2v

Control unit 2-ways Pro, M127421911

1RNot-Aus, 
komplett

Arrêt 
d'urgence, 
complet

Emergency 
stop, complete

Nödstopp, 
komplett

Emergency stop, complete7404572

1 Y-Verzweiger 
8 pol

Séparateur Y 
8 pol

Y split 8 polY-split 8 polY-split 8-pole7405093

2 Kabel, M12, 8 
Leiter, 0,6 m

Câble, M12, 8 
conducteurs, 
0,6 m

Cable, M12, 8 
conductors, 
0.6 m

Kabel, M12, 8 
ledare, 0,6 m

Cable w contacts M12 8 leader, 0,6m7409374

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Control unit 2-ways Pro, M12, sep. emergency stop
742240

2

1 4

3

1 Bedienungsvor
richtung 2R 
mit Schutz

Commande 
2d avec 
protection

Control unit 
2d with 
protection

Manöverdon 
2v med skydd

Control unit 2-ways Pro, M12, with protection7421931

1RNot-Aus, 
komplett

Arrêt 
d'urgence, 
complet

Emergency 
stop, complete

Nödstopp, 
komplett

Emergency stop, complete7404572

1 Y-Verzweiger 
8 pol

Séparateur Y 
8 pol

Y split 8 polY-split 8 polY-split 8-pole7405093

2 Kabel, M12, 8 
Leiter, 0,6 m

Câble, M12, 8 
conducteurs, 
0,6 m

Cable, M12, 8 
conductors, 
0.6 m

Kabel, M12, 8 
ledare, 0,6 m

Cable w contacts M12 8 leader, 0,6m7409374

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Control unit 2-ways Pro, M12, sep. emergency stop and protection
742241

1

2

3

4

1 Bedienungsvor
richtung 2R 
mit Schutz

Commande 
2d avec 
protection

Control unit 
2d with 
protection

Manöverdon 
2v med skydd

Control unit 2-ways Pro, M12, with protection7421931

1RNot-Aus, 
komplett

Arrêt 
d'urgence, 
complet

Emergency 
stop, complete

Nödstopp, 
komplett

Emergency stop, complete7404572

1 Y-Verzweiger 
8 pol

Séparateur Y 
8 pol

Y split 8 polY-split 8 polY-split 8-pole7405093

2 Kabel, M12, 8 
Leiter, 0,6 m

Câble, M12, 8 
conducteurs, 
0,6 m

Cable, M12, 8 
conductors, 
0.6 m

Kabel, M12, 8 
ledare, 0,6 m

Cable w contacts M12 8 leader, 0,6m7409374

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Control unit 2-ways Pro, M12, sep. emergency stop and protection
742241

1

2

3

4

1     Emergency stop in box complete7323121
1 Flanschstecker

 M12 4 pol
Connecteur à 
bride M12 4 
pol mâle

Flange plug 
M12 4 pol 
male

Panelkontakt 
M12 4 pol 
hane

Panel connector M12 8-pin male7408272

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Emergency stop, complete
740457

1 Y-Verzweiger 
8 pol

Séparateur Y 
8 pol

Y split 8 polY-split 8 polY-split 8-pole7405091

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Y-split 8-pole
740509

1 JoystickboxBoîtierJoystick boxJoysticklådaControl unit box Pro, worked 7421851
1 GegenplattePlaqueCounterplateMothållsplattaCounter plate7421842
2 Deckel 

M16x1,5
Couverture 
M16x1,5

Gable 
M16x1.5

Gavel M16x1,5Cover, control unit box Pro M16x1,57422483

1RJoystick JC100Joystick JC100Joystick JC100Joystick JC100Joystick JC100 with cable complete7323074
1 Blindstopfen 

M16
Bouchon M16Blind plug M16Blindplugg 

M16
Blind plug M16 polyamide black7422385

3 Schraube K6S 
M3x12 
schwarz

Vis K6S 
M3x12 noir

Screw K6S 
M3x12 black

Skruv K6S 
M3x12 svart

K6S M3x12 Hex button head cap screw (black)7315226

1 Schraube K6S 
M3x16 
schwarz

Vis K6S 
M3x16 noir

Screw K6S 
M3x16 black

Skruv K6S 
M3x16 svart

K6S M3x16 Hex button head cap screw (black)7422657

1 LeiterplattePCBPCBKretskortPCB for control unit7422578
1 Flanschstecker

 M12 4 pol
Connecteur à 
bride M12 4 
pol mâle

Flange plug 
M12 4 pol 
male

Panelkontakt 
M12 4 pol 
hane

Panel connector M12 8-pin male7408279

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Control unit 2-ways Pro, M12
742191

9

3

1

3
7

4

6

2

8

5

1 JoystickboxBoîtierJoystick boxJoysticklådaControl unit box Pro, worked 7421851
1 GegenplattePlaqueCounterplateMothållsplattaCounter plate7421842
2 Deckel 

M16x1,5
Couverture 
M16x1,5

Gable 
M16x1.5

Gavel M16x1,5Cover, control unit box Pro M16x1,57422483

1RJoystick JC100Joystick JC100Joystick JC100Joystick JC100Joystick JC100 with cable complete7323074
1 Blindstopfen 

M16
Bouchon M16Blind plug M16Blindplugg 

M16
Blind plug M16 polyamide black7422385

3 Schraube K6S 
M3x12 
schwarz

Vis K6S 
M3x12 noir

Screw K6S 
M3x12 black

Skruv K6S 
M3x12 svart

K6S M3x12 Hex button head cap screw (black)7315226

1 Schraube K6S 
M3x16 
schwarz

Vis K6S 
M3x16 noir

Screw K6S 
M3x16 black

Skruv K6S 
M3x16 svart

K6S M3x16 Hex button head cap screw (black)7422657

1 SchutzplattePlaque de 
protection

Protection 
plate

SkyddsplåtLever protection7421828

1 LeiterplattePCBPCBKretskortPCB for control unit7422579
1 Flanschstecker

 M12 4 pol
Connecteur à 
bride M12 4 
pol mâle

Flange plug 
M12 4 pol 
male

Panelkontakt 
M12 4 pol 
hane

Panel connector M12 8-pin male74082710

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Control unit 2-ways Pro, M12, with protection
742193

10
3

9

6

8

4

7

5
1

3

R: spare part  S: wear part

742240 Control unit external emergency stop

# Article nr. Designation Quantity

1 742191 Control unit 1

2 740457 Emergency stop, complete R 1

3 740509 Y split 8 pol 1

4 740937 Cable, M12, 8 conductors, 0.6 m 2

742241 Control unit with protection + ext. emergency stop

# Article nr. Designation Quantity

1 742193 Control unit with protection 1

2 740457 Emergency stop, complete R 1

3 740509 Y split 8 pol 1

4 740937 Cable, M12, 8 conductors, 0.6 m 2

740457 Emergency stop, complete 740509 Y split 8 pol

742191 Control unit

# Article nr. Designation Quantity

1 742185 Joystick box 1

2 742184 Counterplate 1

3 742248 Gable M16x1.5 2

4 732307 Joystick JC100 R 1

5 742238 Blind plug M16 1

6 731522 Screw K6S M3x12 black 3

7 742265 Screw K6S M3x16 black 1

8 742257 PCB 1

9 740827 Flange plug M12 4 pol male 1

742193 Control unit with protection

# Article nr. Designation Quantity

1 742185 Joystick box 1

2 742184 Counterplate 1

3 742248 Gable M16x1.5 2

4 732307 Joystick JC100 R 1

5 742238 Blind plug M16 1

6 731522 Screw K6S M3x12 black 3

7 742265 Screw K6S M3x16 black 1

8 742182 Protection plate 1

9 742257 PCB 1

10 740827 Flange plug M12 4 pol male 1



1Netzteil 24
VDC

Bloc
d'alimentation
24 VDC

Power supply
24 VDC

Nätaggregat
24 VDC

Power supply 24VDC 15W7422251

1Empfänger,
Fernsteuerung

Récepteur,
télécommande

Receiver,
radio control

Mottagare,
radiostyrning

Radio remote system TGS-MQA-08B7430232

1SendereinheitUnité
transmetteur

Transmitter
unit

SändarenhetFoil for transmitter "Movomech"7430263

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Radio remote kit, Mechchain Pro 2
743024

2

3

2

1

22 \ Mechchain Pro II Doc 2018-02-15 \ Control units

R: spare part  S: wear part

4.4 Remote control

743024 Radio control Mechchain Pro II

# Article nr. Designation Quantity

1 742225 Power supply 24 VDC 1

2 743023 Receiver, radio control 1

3 743026 Transmitter unit 1

• Rechargeable transmitter

• Operating time 30 hours

• Protection class IP66



23

1Netzteil 24
VDC

Bloc
d'alimentation
24 VDC

Power supply
24 VDC

Nätaggregat
24 VDC

Power supply 24VDC 15W7422251

1Terminal, blauBorne, bleuTerminal, bluePlint, blåSpread terminal blue PPV7422282
1Terminal, grauBorne, grisTerminal, greyPlint, gråSpread terminal gray PPV7422293
1EndplattePlaque

d'extrémité
End plateÄndplattaEnd plate PAP PRV7422304

1Klemme-Relai
s 24 VDC

Borne de
relais 24 VDC

Terminal relay
24 VDC

Plintrelä 24
VDC

Terminal relay 24VDC with base7422925

1EncoderEncodeurEncoderEncoderAbsoulte encoder Yankee 1 (4-20 mA)7422916
AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Additional kit, positioning Mechchain Pro 2
742953

6

6

1

5

3

2

4

1Netzteil 24
VDC

Bloc
d'alimentation
24 VDC

Power supply
24 VDC

Nätaggregat
24 VDC

Power supply 24VDC 15W7422251

1Terminal, blauBorne, bleuTerminal, bluePlint, blåSpread terminal blue PPV7422282
1Terminal, grauBorne, grisTerminal, greyPlint, gråSpread terminal gray PPV7422293
1EndplattePlaque

d'extrémité
End plateÄndplattaEnd plate PAP PRV7422304

1Klemme-Relai
s 24 VDC

Borne de
relais 24 VDC

Terminal relay
24 VDC

Plintrelä 24
VDC

Terminal relay 24VDC with base7422925

1EncoderEncodeurEncoderEncoderAbsoulte encoder Yankee 1 (4-20 mA)7422916
AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Additional kit, positioning Mechchain Pro 2
742953

6

6

1

5

3

2

4

R: spare part  S: wear part

5. Accessories
5.1 Encoder

• The encoder simplifies positioning in the Z direction

• Mounted in the rotary limit switch.

• Teach-in function.

• Connected directly to Mechchain Pro II (no external PLC
required).

742953 Encoder kit for positioning

# Article nr. Designation Quantity

1 742225 Power supply 24 VDC 1

2 742228 Terminal, blue 1

3 742229 Terminal, grey 1

4 742230 End plate 1

5 742292 Terminal relay 24 VDC 1

6 742291 Encoder 1



1Wandhalterun
g

Support muralWall bracketVäggfästeWall brackets, control unit7422431

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Wall brackets, control unit
742243 1Wandhalterun

g
Support muralWall bracketVäggfästeWall brackets, control unit7422431

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Wall brackets, control unit
742243

1Wandhalterun
g

Support muralWall bracketVäggfästeWall brackets, control unit7422431

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Wall brackets, control unit
742243

1Wandhalterun
g

Support muralWall bracketVäggfästeWall brackets, control unit7422431

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Wall brackets, control unit
742243

1Befestigungscli
p

Clip de fixationMounting clipMonteringsklä
mma

Mounting clamp, control unit7422421

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Mounting clamp, control unit
742242

41

25
45

Wall brackets, adjustable, control unit
742244

25

4,
4

0-90°

Wall brackets, adjustable, control unit
742244

25

4,
4

0-90°

Wallbrackets,adjustable,controlunit
742244

25

4,
4

0-90°

2Wandhalterun
g

Support muralWall bracketVäggfästeWall brackets, control unit7422431

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPositWall brackets, control unit
742243

70,5
13

2
4,4

2Wandhalterun
g

Support muralWall bracketVäggfästeWall brackets, control unit7422431

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPositWall brackets, control unit
742243

70,5

13
2

4,4

2Befestigungscli
p

Clip de fixationMounting clipMonteringsklä
mma

Mounting clamp, control unit7422421

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPositMounting clamp, control unit
742242

1Verstellbare
Wandhalterun
g

Support mural
réglable

Adjustable
wall bracket

Justerbart
väggfäste

Wall brackets, adjustable, control unit7422441

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPositWall brackets, adjustable, control unit
742244

25

12
7,

4
0-

90
°

4,4

1Verstellbare
Wandhalterun
g

Support mural
réglable

Adjustable
wall bracket

Justerbart
väggfäste

Wall brackets, adjustable, control unit7422441

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPositWall brackets, adjustable, control unit
742244

25

12
7,

4
0-

90
°

4,4

24 \ Mechchain Pro II Doc 2018-02-15 \ Accessories

R: spare part  S: wear part

5.2 Brackets for control units

• Supplied individually.

• Supplied in set (2x up + 2x down).

• Supplied in set (1x up + 1x down).

742242 Mounting clip

742243 Wall bracket

742244 Adjustable wall bracket



25

Balancer for Mechchain complete
733243

 
742912-743004-743045-743046

L

743046

743045

R: spare part  S: wear part

5.3 Balancer for cable

5.4 Spiral hose with bracket

733243 Balancer for cable

743045 Bracket

736349 Spiral hose Ø8 L = max 6 m



26 \ Mechchain Pro II Doc 2018-02-15 \ Circuit diagram and parameter settings

R: spare part  S: wear part

6.1 Circuit diagram Mechchain Pro II

6. Circuit diagram and parameter settings



27

A ( 1 : 3,25 )

A

1R*Frequenzumric
hter 0,4 kW

Variateur de 
fréquence 0,4 
kW

Frequency 
inverter 0,4 kW

Frekvensomrik
tare 0,4 kW

Freqency converter 0,4kW Omron7429221

1RGetriebeendsc
halter

Interrupteur 
de fin de 
course rotatif

Rotary limit 
switch

Spindelgränslä
ge

Rotary limit switch cpl. Mechchain Pro 2, 1:507429172

1REMV-FilterFiltre CEMEMC filterEMC-filterLow leakage EMC filter7429233
1RBremswidersta

nd
Résistance de 
freinage

Brake resistorBromsmotstån
d

Braking resistor7429264

1 GrundplattePlaque de 
base

Base plateBasplattaBase plate Mechchain Pro 27429145

1 DeckelCouvercleCoverKåpaCover Mechchain Pro 2 L=410, black7429336
1 EndplattePlaque 

d'extrémité
End plateÄndplattaEnd plate7310287

2 Schraube 
MC6S M6x25

Vis MC6S 
M6x25

Screw MC6S 
M6x25

Skruv MC6S 
M6x25

MC6S M6x25 Hex socket head cap screw7314098

1 HalterungAttachementBracketFästeBracket strain relief MechChain7323439
2 Terminal, blauBorne, bleuTerminal, bluePlint, blåTerminal WDU 2.5 blå73246910
2 EndstützeSupport 

d'extrémité
End supportÄndstödPlate73326511

1 EndplattePlaque 
d'extrémité

End plateÄndplattaEnd plate WAP 2.5-1073327012

1 Blindstopfen 
PG21

Bouchon 
PG21

Blind plug 
PG21

Avslutningspro
pp PG21

Blind plug PG21, Polystyrol73411113

1 Einsatz Stift 6 
POL + PE

Broche 6 POL 
+ PE

Insert part 
male 6 POL + 
PE

Insats stiftdel 
6 POL + PE

Insert part male 6 pole + PE73492614

1 Terminal, grauBorne, grisTerminal, greyPlint, gråTerminal WDU 2.5 gray73533215
1 Terminal, ErdeBorne de terreTerminal, PEPlint, jordTerminal WPE 2.573602216
1 Schlauchklem

me Ø10, 
zweiteilige

Bride Ø10, 
deux-pièces

Hose clamp 
Ø10, two-part

Slangklämma 
Ø10, tvådelad

Tube clamp, 2 parts, d=1074294217

1 DIN-Schiene, 
L=105

Rail DIN, 
L=105

DIN rail, L=105Dinskena, 
L=105

Terminal rail TS3574292418

1 BefestigungSupportBracketFästeBracket for brake resistor74292519
1 Endplatte 10 

POL + 6 POL
Plaque 
d'extrémité 10 
POL + 6 POL

End plate 10 
POL + 6 POL

Ändplatta 10 
POL + 6 POL

End plate 10 pole + 6 pole74292720

1 Halterung 6 
POL + PE

Attachement 6 
POL + PE

Mount 6 POL 
+ PE

Fäste 6 POL + 
PE

Chassi mount 6-pol + PE74293021

1 Halterung 10 
POL + PE

Attachement 
10 POL + PE

Mount 10 POL 
+ PE

Fäste 10 POL 
+ PE

Chassi mount 10-pol + PE74293122

1 Steckereinsatz
 10 POL + PE

Insert femelle 
10 POL + PE

Insert female 
10 POL + PE

Insats hona 
10 POL + PE

Insert female 10-pole + PE74293223

1 Sattel c/c 50, 
komplett

Selle c/c 50, 
complet

Sadle c/c 50, 
complete

Sadel c/c 50, 
komplett

Saddle c/c 50 complete73047624

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Electrical cabinet, Mechchain Pro 2
742921

6

14212322

17

8

24
9

20 7

231918

11

15

10

16

11

1 5 13

4

12

R: spare part  S: wear part

6.2 Electrical cabinet

* When ordering as spare part, specify the lifter’s serial number 
for the loading of correct parameters and program.

742921 Electrical cabinet

# Article nr. Designation Quantity

1 742922 Frequency inverter 0,4 kW R* 1

2 742917 Rotary limit switch R 1

3 742923 EMC filter R 1

4 742926 Brake resistor R 1

5 742914 Base plate 1

6 742933 Cover 1

7 731028 End plate 1

8 731409 Screw MC6S M6x25 2

9 732343 Bracket 1

10 732469 Terminal, blue 2

11 733265 End support 2

12 733270 End plate 1

13 734111 Blind plug PG21 1

14 734926 Insert part male 6 POL + PE 1

15 735332 Terminal, grey 1

16 736022 Terminal, PE 1

17 742942 Hose clamp Ø10, two-part 1

18 742924 DIN rail, L=105 1

19 742925 Bracket 1

20 742927 End plate 10 POL + 6 POL 1

21 742930 Mount 6 POL + PE 1

22 742931 Mount 10 POL + PE 1

23 742932 Insert female 10 POL + PE 1

24 730476 Sadle c/c 50, complete 1



28 \ Mechchain Pro II Doc 2018-02-15 \ Circuit diagram and parameter settings

R: spare part  S: wear part

6.3 Circuit diagram Mechchain Pro II with encoder



29

R: spare part  S: wear part

6.4 Circuit diagram Mechchain Pro II with remote control



30 \ Mechchain Pro II Doc 2018-02-15 \ Circuit diagram and parameter settings

R: spare part  S: wear part

6.5 Circuit diagram control units



31

R: spare part  S: wear part

6.6 Parameter settings 63 - 80 - 125 - 225 kg

Index Description Value Default Range Units

A001 Frequency Reference Selection 1 7: Drive Programming 1 0 to 10 

A003 Base Frequency 1 50 120 30,0 to 100,0 Hz

A004 Maximum Frequency 1 100 120 50,0 to 400,0 Hz

A012 O End Frequency 95 0 0,00 to 400,00 Hz

A013 O Start Ratio 6 0 0 to 94 %

A014 O End Ratio 94 100 6 to 100 %

A017 Drive Programming Selection 2: Always 0 0 to 2 

A044 Control Method 1 3: SLV (sensorless vector control) 0 0 to 3 

B012 Electronic Thermal Level 1 1,9 5 1,00 to 5,00 A

B038 Initial Screen Selection 2: d002 - Output current monitor 1 0 to 202 

B041 Torque Limit 1 (Four-quadrant Mode Forward Power Running) 30 (63 kg), 45 (80 kg), 65 (125 kg), 75 (225 kg) 200 0 to 255 %

B083 Carrier Frequency 15 10 2,0 to 15,0 kHz

B090 Usage Rate of Regenerative Braking 25 0 0,0 to 19,6 %

B095 Regenerative Braking Selection 1: Enabling [disabling while the motor is stopped] 0 0 to 2 

B097 BRD Resistor Value 200 50 50,0 to 600,0 Ohm

B164 Initial Screen Automatic Switching Function 1: Enabled 0 0 to 1 

C001 Multi-function Input [1] Selection 56: X(00) Drive Programming (MI1) 0 0 to 255 

C002 Multi-function Input [2] Selection 57: X(01) Drive Programming (MI2) 1 0 to 255 

C003 Multi-function Input [3] Selection 77: GS1 (GS1 input) 12 0 to 255 

C004 Multi-function Input [4] Selection 78: GS2 (GS2 input) 18 0 to 255 

C005 Multi-function Input [5] Selection 255: no (not used) 2 0 to 255 

C006 Multi-function Input [6] Selection 255: no (not used) 3 0 to 255 

C007 Multi-function Input [7] Selection 255: no (not used) 6 0 to 255 

C013 Multi-function Input Terminal [3] Operation Selection 1: NC 0 0 to 1 

C014 Multi-function Input Terminal [4] Operation Selection 1: NC 0 0 to 1 

C021 Multi-function Output Terminal [11]/EDM-Selection 44: Y(00) Programmation pilote (MO1) 0 0 to 255 

C022 Selection of multi-function Output Terminal [12] 45: Y(01) Programmation pilote (MO2) 1 0 to 255 

C026 Multi-function Relay Output (AL2, AL1) Function Selection 2: FA2 (Frequency Arrival Type 2 - surfréquence) 5 0 to 255 

C036 Multi-function Relay Output (AL2, AL1) Contact Selection 0: NO 1 0 to 1 

C042 Arrival Frequency During Acceleration 1 0 0,00 to 400,00 Hz

C043 Arrival Frequency During Deceleration 1 0 0,00 to 400,00 Hz

C081 O Adjustment 125 100 0,0 to 200,0 

C091 Debug Mode Selection 1: Enabled 0 0 to 1 

F002 Acceleration Time Setting 1 1 10 0,00 to 3600,00 sec

F003 Deceleration Time Setting 1 0,3 10 0,00 to 3600,00 sec

F202 Acceleration Time Setting 2 2 10 0,00 to 3600,00 sec

F203 Deceleration Time Setting 2 0,5 10 0,00 to 3600,00 sec

H002 Motor Parameter 1 2: Auto-tuned data 0 0 to 2 

H030 Motor 1 Parameter R1 (Auto-tuning Data) 8,034 2,984 0,001 to 65,535 Ohm

H031 Motor 1 Parameter R2 (Auto-tuning Data) 3,983 1,448 0,001 to 65,535 Ohm

H032 Motor 1 Parameter L (Auto-tuning Data) 58,07 12,97 0,01 to 655,35 mH

H033 Motor 1 Parameter Io (Auto-tuning Data) 1 1,96 0,01 to 655,35 A

H034 Motor 1 Parameter J (Auto-tuning Data) 0,01 0,009 0,001 to 9999,000 kgm^2

P031 Acceleration/Deceleration Time Input Type 3: Drive Programming 0 0 to 3 



smst-basmodell-ahb

smst-basmodell-ahb

L1 (”1”)

N (”4”)

PE

7.2 Electrical installation

32 \ Mechchain Pro II Doc 2018-02-15 \ Installation and commissioning

7. Installation and commissioning
7.1 Mechanical installation

Mechchain Pro II is advantageously installed in RonI aluminium 
rail system Mechrail.

1. Verify that the rail system is dimensioned for the total load
including dynamic effects.

2. Check that end stops are mounted in all end points on the track
and crane.

3. Dismount the affected end stop and install Mechchain Pro II in the
rail system.

4. Remount the final end stop.

Mechchain Pro II must be connected only to 
1x230, N, PE (±15) 50/60 Hz.

Connection 1x230V

(Connector 6 pol)

• Note! The chain must be lubricated with the enclosed
grease (tube).



33

Please take a moment to familiarize yourself with the keypad layout shown in
the figure below. The display is used in programming the inverter's parame-
ters, as well as monitoring specific parameter values during operation.

(4) RUN LED

(14) Set Key(13) Down key(12) Up key

(11) CYCLE key

(9) RUN key

(7) Run command LED

(8) 7-seg LED

(6) Monitor LED [A]

(5) Monitor LED [Hz]
(1) POWER LED

(2) ALARM LED

(3) Program LED

(15) USB connector

(10) Stop/reset key

(16) RJ45 connector

Items Contents

(1) POWER LED Turns ON (Green) while the inverter is powered up.

(2) ALARM LED Turns ON (Red) when the inverter trips.

(3) Program LED · Turns ON (Green) when the display shows changeable parameter.
· Blinks when there is a mismatch in setting.

(4) RUN LED Turns ON (Green) when the inverter is driving the motor.

(5) Monitor LED [Hz] Turns ON (Green) when the displayed data is frequency related.

(6) Monitor LED [A] Turns ON (Green) when the displayed data is current related.

(7) Run command LED Turns ON (Green) when a Run command is set to the operator. (Run key is effective.)

(8) 7-seg LED Shows each parameter, monitors etc.

(9) Run key Makes inverter run.

(10) Stop/reset key · Makes inverter decelerates to a stop.
· Reset the inverter when it is in trip situation

(11) CYCLE key · Go to the top of next function group, when a function mode is shown
· Cancel the setting and return to the function code, when a data is shown
· Moves the cursor to a digit left, when it is in digit-to-digit setting mode
· Pressing for 1 second leads to display data of , regardless of current display.

(12) Up key

(13) Down key

· Increase or decrease the data.
· Pressing the both keys at the same time gives you the digit-to-digit edit.

(14) SET key · Go to the data display mode when a function code is shown
· Stores the data and go back to show the function code, when data is shown.
· Moves the cursor to a digit right, when it is in digit-to-digit display mode

(15) USB connector Connect USB connector (mini-B) for using PC communication

(16) RJ45 connector Connect RJ45 jack for remote operator

7.3 Frequency inverter – using the front panel keypad



34 \ Mechchain Pro II Doc 2018-02-15 \ Installation and commissioning

Keys, modes and parameters
Keys, modes, and parameters

The purpose of the keypad is to provide a
way to change modes and parameters. The
term function applies to both monitoring
modes and parameters. These are all acces-
sible through function codes that are primary
4-character codes. The various functions are
separated into related groups identifiable by
the left-most character, as the table shows.

Function 
Group

Type (Category) of Function Mode to Access PRG LED 
Indicator

“d” Monitoring functions Monitor 

“F” Main profile parameters Program 

“A” Standard functions Program 

“b” Fine tuning functions Program 

“C” Intelligent terminal functions Program 

“H” Motor constant related functions Program 

“P” Pulse train input, torque, Drive     
Programming, and communication 
related functions

Program 

“U” User selected parameters Program 

“E” Error codes – –



35

Keypad navigation map
Keypad navigation map

The inverter drives have many programmable functions and parameters. 
You need to access just a few items to perform the powerup test. The 
menu structure makes use of function codes and parameter codes to 
allow programming and monitoring with only a 4-digit display and keys and 
LEDs. So, it is important to become familiar with the basic navigation map of 
parameters and functions in the diagram below. You may later use this map 
as a reference.

Note Pressing the  key will make the display go to the top of next function
group, regardless the display contents. (e.g.  –>  –> )

Group "d" 

Func. code display

Group "F" 

Func. code display Save

Data display  (F001 to F*03) 
Data does not blink because of real time synchronizing 

: Saves the data in EEPROM and returns to func. code display

: Returns to func. code display without saving data.Group "A" 

Func. code display

Data display
When data is changed, the display starts blinking, which means that 
new data has not been activated yet. 

: Saves the data in EEPROM and returns to func. code display

: Cancels the data change and returns to func. code display.

Group "b" 

Group "C" 

Group "H" 

Group "P" 

Group "U" 

Func. code display

: Jumps to the next group

Func. code display

: Moves to data display 

D001

D002

d104

F001

F002

F004

A001

A002

A165

0.00

50.00

50.01

00

01

b001

C001

H001

P001

U001

Press the both up and down key at the 
same time in func. code or data display, 
then single-digit edit mode will be enabled. 



36 \ Mechchain Pro II Doc 2018-02-15 \ Installation and commissioning

[Setting example]

After power ON, changing from  display to change the 
(carrier frequency) data.

Note Function code xxx are for monitor and not possible to change.
Function codes xxx other than  are reflected on the performance just

after changing the data (before pressing  key), and there will be
no blinking.

Note Keep pressing for more than 1 second leads to d001 display, regardless
  the display situation. But note that the display will circulate while pressing

the  key because of the original function of the key.
(e.g.  –>  –>  >–  –> … –> displays . after 1 second)

5 .0 Display is solid lighting. 

12 .0

 Data of d001 will be shown on the 
display after the first power ON 

 Press  

 Press 

 Press

Press Up key to change increase function code (b001 –> b083).

 Press 

Press 

: Fix and stores the data and moves back to the function code 

: Cancels the change and moves back to the function code 

When data is changed, the display 
starts blinking, which means that new 
data has not been activated yet. 

Press up key to increase the 
data (5.0 –> 12.0)

key to move on to the function group F001

key twice to move on to the function group b001.

key to display the data of b083

key to show

the function code

key to set 

and save the data 

d001

F001

b001

b083

0.00

When a function code is shown… When a data is shown…

key Move on to the next function group Cancels the change and moves 
back to the function code

key Move on to the data display Fix and stores the data and 
moves back to the function code

key Increase function code Increase data value

key Decrease function code Decrease data value



37

Smst-ahb225-dok Smst-ahb225-dok

Configuration Mechchain Pro II 63kg std hook
743010

Smst-ahb225-dok

Configuration Mechchain Pro II 63kg std hook
743010

Smst-ahb225-dok

Configuration Mechchain Pro II 63kg std hook
743010

P

7.4 Setting of encoder (option)

Upper stop position 
(always limit switch)

P131 
stop/start 

upward movement

P130 
stop/start 

downward movement

P129 
Lower stop position

Electric Mechchain Pro II may optionally be equipped with an encoder 
that reads the axle in the spindle limit switch. This makes it possible to 
set a lower stop position, as well as a further two stop/start positions 
along the stroke.

The positions are stored in a built in memory in the frequency 
converter and are not erased in case of power cuts. It is possible to 
adjust the height several times by following the same procedure. 
The stop/start position when moving upwards may be at the same 
height as for the downwards movement.

Please note: The encoder never replaces the end limit switches! 
It is only to be used as a complementary tool to facilitate for the 
operator to stop the lifting movement at pre-set positions.

Resetting the encoder (when changing/at first installation)

1. Use the joystick to drive Mechchain Pro II to the top position
(the upper spindle limit switch stops the lifting movement).

2. Go to parameter P128 on the frequency converter, and set the
value =1.

3. Wait 10 seconds.

4. The encoder is now reset.

Setting the lower stop position

1. Use the joystick to drive Mechchain Pro II to the desired lower 
stop position.

2. Go to parameter D25 on the frequency converter and read the 
value (0-9999).

3. Go to parameter P129 and set the value = the value from D25.

Please note: Parameter P129 must be more than 0000 if the other 
positions are to be used. The function is deactivated by setting 
the value to = 0000.

Setting the stop/start position for an upward movement

Manual setting (alternative 1):

1. Use the joystick to drive Mechchain Pro II to the desired stop
position.

2. Activate the emergency stop.

3. Press the joystick upwards for 20 seconds.

4. Release the joystick and reset the emergency stop.

Via the frequency converter (alternative 2):

1. Use the joystick to drive Mechchain Pro II to the desired stop
position.

2. Go to parameter D25 on the frequency converter and read the
value (0-9999).

3. Go to parameter P131 and set the value = the value from D25.

Setting the stop/start position for an downward movement

Manual setting (alternative 1):

1. Use the joystick to drive Mechchain Pro II to the desired stop
position.

2. Activate the emergency stop.

3. Press the joystick downwards for 20 seconds.

4. Release the joystick and reset the emergency stop.

Via the frequency converter (alternative 2):

1. Use the joystick to drive Mechchain Pro II to the desired stop 
position.

2. Go to parameter D25 on the frequency converter and read the 
value (0-9999).

3. Go to parameter P130 and set the value = the value from D25.

Remote control with encoder

Setting of the positions is done in the same way as with 
joystick, but the positions are programmed with P + button 
Up or Down instead of with the emergency stop. 



Smst-ahb225-dok

38 \ Mechchain Pro II Doc 2018-02-15 \ User instructions

Mechchain Pro II can advantageously be used in combination with a 
gripping tool for a smooth and ergonomic material handling.

The operation of Mechchain Pro II is largely dependent on its specific 
application:

• its configuration

• eventual gripper design and functionality

• characteristics and variability of the handled object

• the surrounding work environment

• intended work pace as well as usage frequency

A complete workstation, including Mechchain Pro II, must be 
accompanied by a specific operating instruction for the particular 
application, taking into account the mentioned factors.

8. User instructions

Down

DownEmergency stop

Emergency stop

Up

Up

Lifting

Programming (option)

Start (2 buttons)



39

9. Service, maintenance & running

Maintenance safety instructions

The prescribed procedures and service intervals, including those 
concerning the replacement of parts/accessories, are described in the 
instruction manual and must be followed. Professionals are the only 
persons who are allowed to carry out such procedures.

Staff members with appropriate competence and authority are the 
only persons who are allowed to carry out mechanical and electrical 
repair and maintenance work. Unauthorised persons should be 
prohibited to work with machines and devices inside the equipment.

The equipment should be disconnected and secured against uninten-
tional or unauthorised use, including reconnection, during all repair 
and maintenance work.

It should be cofirmed that the equipment is free from voltage before 
any work on electric equipment is commenced.

Make sure that:

• moving parts are stationary and locked, and that

• moving parts cannot move accidentally during maintenance work.

Use safe and environmentally friendly maintenance products and 
spare parts!

Directions for work during operation

The user or the ”authorised person” must, in each individual case, 
ensure that the work in question can be carried out without any risk of 
personal injury because of specific local conditions.

To prevent accidents, only approved and suitable tools and aids may 
be used during maintenance, adjustment and repair work.

Do not touch rotating parts. Maintain an adequate safe distance 
between yourself and the machinery to prevent clothes, limbs and hair 
from becoming caught.

Avoid the occurrence of naked flame, extreme heat (e.g. welding) 
and sparks in the presence of volatile cleaning materials and nearby 
inflammable or heat-sensitive materials (e.g. wood, plastics, oils, fats 
and electric equipment). This can result in fire hazard, harmful gases 
and damaged insulation.

Directions for work with electric equipment

Use only original fuses with the appropriate rating. The equipment 
should be stopped immediately on discovery of faults related to the 
electric power supply.

Defect fuses must not be repaired or bypassed and should only be 
replaced with fuses of the same kind.

Work on electric equipment and electric components or parts must 
be carried out by an electrician or authorised staff in accordance with 
current electric safety regulations.

The parts of the equipment on which inspection, maintenance, and 
repair work is to be carried out should be disconnected from the 
power supply.

The electrical equipment should be inspected regularly. Deficiencies, 
such as loose connections, should rectified without delay.

When it is necessary to work with live parts, a second member of 
staff, whose responsibility it is to activate the emergency stop and 
deactivate the main switch in case of an emergency, should be called 
in. Isolate the work area with a red/white chain or tape and warning 
signs. Use only voltage-insulated tools.

Electric connectors must be free of voltage (exemptions include 
socket-outlets, unless safety precautions state that these are 
dangerous to be in contact with) before they are disconnected or 
connected.

A general review and functional control tests are performed on a regular basis during commissioning.

All service and maintenance shall be recorded. The user should make sure that material for the purpose is easily available.

NOTE: Make sure that damaged components are replaced immediately in order to avoid possible personal and material damage.

Keep the equipment and area on and adjacent to the workplace cleaned. This is important for the comfort and well-being of personnel and facilitates 
service and maintenance. Dirt gives a clear indication of the equipment not being properly maintained, which may possibly affect the remaining 
guarantees on the equipment.

Keep the equipment and area on and 
adjacent to the workplace cleaned.



742954 742912 743020

- LHB PHB1 / AHB1.1-2 Universal

40 \ Mechchain Pro II Doc 2018-02-15 \ Service, maintenance & running

R: spare part  S: wear part

9.1 Recommended spare parts / wear parts

* When ordering as spare part, specify the lifter’s serial number 
for the loading of correct parameters and program.

742911 Trolley Mechchain AHB

# Article nr. Designation Quantity

3 730324 Wheel AHB1.1-2 R 8

74xxxx Mechchain Pro II base model

# Article nr. Designation Quantity

2 742909 Worm gear motor 0.37 kW R 1

6 731019 Chain sprocket R 1

9 731023 Chain guide R 1

18 731428 Guiding for chain sprocket R 1

731016 Trolley Mechchain LHB

# Article nr. Designation Quantity

2 730206 Wheel LHB R 8

7430xx Safety hook 63-80-125 kg

# Article nr. Designation Quantity

1 731419 Lifting chain Ø4x12 S 5,5

2 731637 Safety hook R 1

7430xx Standard hook 63-80-125 kg

# Article nr. Designation Quantity

1 731419 Lifting chain Ø4x12 S 5,5

2 731418 Standard hook R 1

743004 Safety hook 225 kg

# Article nr. Designation Quantity

1 731419 Lifting chain Ø4x12 S 8

2 742934 Safety hook, 2 part R 1

742921 Electrical cabinet

# Article nr. Designation Quantity

1 742922 Frequency inverter 0,4 kW R* 1

2 742917 Rotary limit switch R 1

3 742923 EMC filter R 1

4 742926 Brake resistor R 1

742240 Control unit external emergency stop

# Article nr. Designation Quantity

1 742191 Control unit (R) 1

2 740457 Emergency stop, complete R 1

742241 Control unit w. protection + ext. emergency stop

# Article nr. Designation Quantity

1 742193 Control unit with protection (R) 1

2 740457 Emergency stop, complete R 1

742191 Control unit

# Article nr. Designation Quantity

4 732307 Joystick JC100 R 1

742193 Control unit with protection

# Article nr. Designation Quantity

4 732307 Joystick JC100 R 1

Base model

For profile

742197 Control unit with protection + em. stop + handle

# Article nr. Designation Quantity

1 742946 Joystick JC100, worked R 1

2 731740 Emergency stop assembly R 1

742195 Control unit with emergency stop

# Article nr. Designation Quantity

1 732307 Joystick JC100 R 1

2 731740 Emergency stop assembly R 1

742196 Control unit with protection + emergency stop

# Article nr. Designation Quantity

1 732307 Joystick JC100 R 1

2 731740 Emergency stop assembly R 1

742192 Control unit with emergency stop

# Article nr. Designation Quantity

5 731740 Emergency stop assembly R 1

6 732307 Joystick JC100 R 1

742194 Control unit with protection + emergency stop

# Article nr. Designation Quantity

5 731740 Emergency stop assembly R 1

6 732307 Joystick JC100 R 1

742934 Safety hook, 2 part

# Article nr. Designation Quantity

1 730587 Ball bearing R 2

2 742938 Chain sprocket for bearing R 1



41

9.2 Service record — Mechchain Pro II

ID:
Client/ 
place:

In
te

rv
al

 in
 m

on
th

s 
w

he
n 

1-
3 

sh
ift

s

IIn
te

rv
al

 in
 m

on
th

s 
w

he
n 

>
3 

sh
ift

s

The service record shall be 
archived by the client/user.

1/1

Service 
by: Date:

 Visual inspection, examine whether the product exhibits damages
* If applicable.

Tests are to be performed with unloaded gripper tool.

The service must be performed considering the 
maintenance safety instruction.

 Auditory inspection, examine whether the product exhibits discordant sound

 Physical inspection, examine whether the product exhibits damages


Mechanical inspection, examine wheter the product exhibits decomposition, instruments 
is needed

No Product Inspection
Inspector 

Dept. / Sign.
Comment

1 Motor unit 
General overview.

3 2

1.1 Fasteners  3 2

1.2 Motor


Check if gear box is leaking.

Check cabling and connections.

Test: Drive the hoist up and down, the 
motor must respond instantly when 
joystick is affected. Run both top speed 
and slow speed.

3 2

1.3 Chain wheel    See section: 9.3

2 Electric cabinet 
General overview.

3 2

2.1 Fasteners  3 2

2.2 Cabling 
Check cabling and connections.

3 2

2.3 Limit switch unit


Test: Drive the hoist up and down,  the 
motor shall stop automatically in upper 
and lower positions. NOTE! The hoist 
motion must not be limited by any 
mechanical obstructions!

D
ai

ly

D
ai

ly

See section: 9.6

3 Trolley 
General overview.

3 2

3.1 Fasteners  3 2

3.2 Wheels

Check that the trolley runs quietly and 
easily along the entire runway.

3 2

4 Chain 
General overview.

 
See section: 9.3-9.4

5 Chain hook 
General overview.

2 1
See section: 9.5

6
Control units & 

emergency stop

General overview.

3 2

6.1 Joystick/transmitter


Test: Drive the hoist up and down, the 
motor must respond instantly when 
joystick/transmitter is affected. Run both 
top speed and creep rate.

D
ai

ly

D
ai

ly

6.2 Emergency stop


Test: Drive the hoist up and down, activate 
the emergency stop button, the hoist must 
stop instantly when the button is activated.
The button must remain activated after 
being affected (reset by turning button).

D
ai

ly

D
ai

ly



Chain sprocket
731019

L

1 ... ... 11

742938 (225 kg) 731019

731419

42 \ Mechchain Pro II Doc 2018-02-15 \ Service, maintenance & running

9.3 Chain and chain sprocket

Chain drive

The life of the chain depends on its lubrication. The environment and 
operating conditions affect examination and maintenance intervals.

Maintenance of the chain includes regularly checking for wear and 
lubricating the chain every 100 operating hours. The quality of the 
lubrication can be determined during the daily inspection of the chain.

• Re-lubricate or change lubrication if needed.

• Dirty chains must be cleaned before lubrication.

• Lubrication must be carried out in the unloaded state so that the
lubricant penetrates the bearing surfaces of the chain.

• Use dry lubricants (dry film lubricant) in environments with
increased wear (sanding dust, sand, etc).

Inspection of the chain

Before the chain is condemned, the following must be taken into 
account:

• chain wear

• surface defects

• corrosion

Measuring chain wear

The elongation of the chain’s nominal length is a direct measurement 
of chain wears. Thus, amount of wear can be determined through 
measuring the length according to the following instructions.

Chain sprocket
731019

L

  1 ... ... 11  

Measured length ’L’ in mm.

The nominal chain length over 11 links is 140 mm.

The result of measuring the chain length over 11 links as shown in the 
illustration may not exceed 143 mm.

As a general rule the chain is worn-out and should be replaced when 
the elongation expressed as a percentage reaches 2%.

Surface defects and corrosion

If there are surface defects or corrosion, the chain must be replaced.
Note! Corrosion reduces the lifting capacity of the chain appreciably 
and may cause it to break.

Replacing chain and chain sprocket

The chain should be replaced in its entirety for the following reasons:

• The costs associated with standstills often exceed those
associated with chain replacement.

If the chain is to be changed as a result of wear or for any other 
reason, you must ensure that the new chain is lubricated after 
installation.

• Normally, the chain sprocket(s) must be changed at the same
time as the chain.

Personal safety regulations

The following precautionary actions must be taken before the chain is 
disconnected and removed from a transmission in connection with a 
chain replacement or repairs:

• Always disconnect the power source from the lifter and offload all
other equipment from the lifter.

• Always use protective glasses.

• Always use appropriate protective clothing, gloves and work
shoes.

• Ensure that all tools are in good condition.

• Always loosen chucking devices.

• Support the chain in order to avoid sudden collapse of chain or
other components.

• Never try to dismantle or connect a chain without being fully
aware of the lifter’s construction and functions.

• Never reuse a damaged chain or chain component.

• The chain must be checked regularly and 
be lubricated every 100:e operating hours.

• Recommended lubricant:
Mobil Pyrolube 830 (applied by brush)

• Normally, the chain sprocket(s) must be 
changed at the same time as the chain.



43

1elmechlift-lyftare1501
1Werkzeugeada

pter MP120
Adaptateur
d'outil MP120

Tool adapter
MP120

Verktygsfäste
MP120

Bracket MP120 complete7315012

1Column MP120 Sl=10007312203
AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

elmechlift-kedjebyte

Mechchain Pro II 225 kg
742912-743004

L

Mechchain Pro II 225 kg
742912-743004

L

Mechchain Pro II 225 kg
742912-743004

L

Mechchain Pro II 225 kg
742912-743004

L

MechchainProII225kg
742912-743004

L

Mechchain Pro II 225 kg
742912-743004

L

2, 3, 13

4, 14

5, 12

6, 13

7, 11

8, 9, 10

1. Read through the section Chain and chain sprocket.

2. Drive Mechchain Pro II to the top position.

3. Dismount the hook.

4. On base model 225 kg, the chain is then dismounted from the 
chain bracket.

5. Measure the length of the protruding chain.

6. Remove the spindle limit switch. Be careful not to change the 
position of the axle. (Fix it possibly with tape.)

7. Dismount the chain collector and end stop (the mechanical end 
stop on the chain).

8. Attach an open chain link (like a C) on the last link.

9. Attach a new chain in the open link.

10. Drive slowly the new chain through until the open link and the old  

chain have come out.
If a rattling noise is detected when the chain is being driven 
through, it can be a sign of wear on the chain sprocket or chain 
guide. These are replaced by RonI service department.

11. Mount the end stop and chain collector.

12. Drive the chain to the initial protruding length while lubricating the 
chain.

13. Remount the spindle limit switch and hook.

14. On base model 225 kg, fasten the chain in the chain bracket.

15. Test drive Mechchain Pro II and verify that the upper and lower 
limit switches function correctly.

9.4 Replacement of chain



731418 731637 / 742934

mm 26,4 33,0

mm 18,1 21,5

2-part chain hook
742934

H

Configuration Mechchain Pro II 63kg safety hook
743009

2RKügellagerRoulement à
billes

Ball bearingKullagerDeep groove ball bearing 6001-2RSH7305871

1RKettennuss für
Lager

Noix
d'antraînement
pour
roulement

Chain
sprocket for
bearing

Kättingkota för
lager

Chain sprocket for bearing7429382

1Sicherheitshak
en

Crochet à
sécurité

Safety hookSäkerhetskrokSafety hook7429613

4Schraube
MC6S M6x30

Vis MC6S
M6x30

Screw MC6S
M6x30

Skruv MC6S
M6x30

MC6S M6x30 Hex socket head cap screw7336914

1Schwenkadapt
er

Adaptateur
pivotant

Swivel adapterSviveladapterSwivel adapter HWA 6 - DK 4007429605

2Hakengehäuse
, halbe

Logement de
crochet, demi

Hook housing,
half

Krokhus, halvaChain hook half7429366

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

2-part chain hook
742934

4

6

1

2
3

5

Configuration Mechchain Pro II 63kg std hook
743010

731418

731637
742934

E

F

F

F
E

E

G

GG

44 \ Mechchain Pro II Doc 2018-02-15 \ Service, maintenance & running

9.5 Check of hook wear

Checking the hook

Check the hook for cracks, distortion and wear. If the guide values 
below for the hook opening E and material thickness F are not 
complied with, the hook must be replaced.

Checking the hook latch

Verify the hook latch function G and check for distortion and wear.

Checking the hook bearing

Test the hook bearing H by rotating a suspended load. If any stiffness 
or binding is observed, the entire hook must be replaced.

When necessary, open the cover and lubricate the bearing with 
appropriate bearing grease.

Hook

Max. opening E

Min. thickness F



45

Mechchain Pro II 225 kg
742912-743004

30
027

0
SL

Z0

Z2

Z3, Z4

Z1

Z5
Z6

Z7

S
L

27
0

30
0

 2

1

9.6 Adjustment of spindle limit switch
Designation

Upper mechanical end position (must not be reached)

Upper end limit

Upper stop position

Upper test position

Lower test position

Lower stop position

Lower end limit

Lower mechanical end position (must not be reached)

In case of replacing the chain, or such, the setting of the spindle limit 
position may be affected, which not only changes the upper and 
lower end limits and the useful length of stroke, but also runs the risk 
of the Mechchain Pro II striking the stroke limit mechanically (Z0 & Z7).

1. Run Mechchain Pro II to an upper stop position Z2 with 300 mm
between the centre of the hook and the underside of the electric
cabinet.

2. Turn screw 2 anti-clockwise until the upper lug strikes the switch
(a clicking sound is heard). The lug must strike the switch from
the left side.

3. Lower the hook approx. 300 mm to Z3. Run it up at full speed,
and check if it stops at the upper limit position Z1>270 mm from
the electric cabinet. (Please note that Z1< Z2 due to the slowing
down.)
 

If the upper limit position is Z1<270 mm, then repeat step 3 and
turn the screw further anti-clockwise until Z1>270 mm.

4. Starting at Z1, lower the hook to the lower stop position Z5,
40 mm before reaching the maximum stroke length SL.
(The stroke length SL has some excess capacity; the hook must
not be lowered all the way to the mechanical end position Z7.)

5. Turn screw 1 clockwise until the lower lug strikes the switch.
The lug must strike the switch from the right side.

6. Lower the hook approx. 300 mm to Z4. Run it down at full
speed, and check if it stops at the lower limit position Z6 and
check that the stroke length is correct.

7. Repeat step 6 and adjust the screw counter-clockwise if the
stroke length is too long or too short, until the stroke length is
correct.

Upper lug

Lower lug

Position

Z0

Z1

Z2

Z3

Z4

Z5

Z6

Z7



46 \ Mechchain Pro II Doc 2018-02-15 \ Service, maintenance & running

Type of problem Probable cause Action

No hoisting motion up/down The emergency stop is activated. Check whether emergency stop for some 
reason has been activated, if no risk what 
so ever occurs when reseting the stop.

Reset emergency stop.

The hoist is exposed to mechanical 
obstacle.

Check whether some part of the lifter or 
tool including any object, are stuck in other 
equipment.

Remove mechanical obstacle.

Power failure. Check whether there is a power supply 
failure, some procedure may be performed 
by authorized maintenance staff.

Reset the power supply.

Defective control unit. Check whether the lifter has power, inspect 
the control unit, some procedure may be 
performed by authorized maintenance staff.

Repair control unit.

The hoist is in its uppermost position. Lower the load.

The hoist is in its lowest position. Raise the load.

Incorrect operating range Equipment serving as vertical working 
range limit is out of position.

Check whether the limit switch unit is 
damaged.

Repair the limit switch unit.

Irregular or jerky hoisting motion up/down The hoist is exposed to mechanical 
obstacle.

Check whether some part of the lifter or 
tool including any object is stuck to any 
equipment/interior.

Remove mechanical obstacle.

Chain sprocket and chain are worn out. Replace chain wheel and chain.

9.7 Troubleshooting



47

d081 d086 E07.2

.0

.2

.4

.6

.1

.3

.5

.7

.8

E07.2























Hz

A

Hz

A

Hz

A

Hz

A

Hz

A

Hz

A

4.00

15

60.00

18

284.0



ESC SET

{ {

We recommend that you first find the cause of the fault before 
clearing it. When a fault occurs, the inverter stores important 
performance data at the moment of the fault.

To access the data, use the monitor function (dxxx) and select d081: 
details about the present fault. The previous 5 faults are stored in 
d082 to d086. Each error shifts d081-d085 to d082-d086, and writes 
the new error to d081.

The following monitor menu map shows how to access the error 
codes. When fault(s) exist, you can review their details by first 
selecting the proper function: d081 is the most recent, and d086 is 
the oldest.

• Note: Indicated inverter status could be different
from actual inverter behaviour.
 

E.g. When PID operation or frequency given by
analogue signal, although it seems constant
speed, acceleration and deceleration could be
repeated in very short cycle.

9.8 Trip history and inverter status

. . .

Error code

Power up or initial processing

Stop

Deceleration

Constant speed

Acceleration

0Hz command and RUN

Starting

DC braking

Overload restriction

Output currency

Elapsed RUN time

Output frequency

DC bus voltage

Elapsed power-ON
time

Trip history 1 (Latest)

Trip cause

Trip history 6

Inverter status 
at trip point



48 \ Mechchain Pro II Doc 2018-02-15 \ Service, maintenance & running

Error code Name Cause(s)

E01 Over-current event while at constant 
speed

The inverter output was short-circuited, or the motor shaft is locked or has a heavy load. These conditions cause excessive current 
for the inverter, so the inverter output is turned OFF. 

The dual-voltage motor is wired incorrectly.E02 Over-current event during 
deceleration

E03 Over-current event during 
acceleration

E04 Over-current event during other 
conditions

E05 Motor overload protection When a motor overload is detected by the electronic thermal function, the inverter trips and turns OFF its output. 

Check that the thermal model is properly set in parameter b0 12, b0 13, b9 10, b9 11 and b9 12. 

Check if the application can accept softer acceleration rates to minimize peak currents F002/F202/A092/A292). 

Check if motor parameters are not correctly set (H020 to H034 or H005), depending in motor control method (A044/A244).

E06 Braking resistor overload protection When the BRD operation rate exceeds the setting of “b090”, this protective function shuts off the inverter output and displays the 
error code.

E07 Over-voltage protection When the DC bus voltage exceeds a threshold, due to regenerative energy from the motor.

E08 EEPROM error When the built-in EEPROM memory has problems due to noise or excessive temperature, the inverter trips and turns OFF its output 
to the motor.

E09 Under-voltage error A decrease of internal DC bus voltage below a threshold results in a control circuit fault. This condition can also generate excessive 
motor heat or cause low torque. The inverter trips and turns OFF its output.

E10 Current detection error If an error occurs in the internal current detection system, the inverter will shut off its output and display the error code.

E11 CPU error A malfunction in the built-in CPU has occurred, so the inverter trips and turns OFF its output to the motor.

E12 External trip A signal on an intelligent input terminal configured as EXT has occurred. The inverter trips and turns OFF the output to the motor.

E13 USP When the "Unattended start protection" (USP) is enabled, an error occurred when power is applied while a run signal is present. The 
inverter trips and does not go into "Run mode" until the error is cleared.

E14 Ground fault The inverter is protected by the detection of ground faults between the inverter output and the motor upon during powerup tests. 
This feature protects the inverter, and does not protect humans.

E15 Input over-voltage The inverter tests for input over-voltage after the inverter has been in "Stop mode" for 100 seconds. If an over-voltage condition 
exists, the inverter enters a fault state. After the fault is cleared, the inverter can enter "Run mode" again.

E21 Inverter thermal trip When the inverter internal temperature is above the threshold, the thermal sensor in the inverter module detects the excessive 
temperature of the power devices and trips, turning the inverter output OFF.

E22 CPU communication error When communication between two CPU fails, inverter trips and displays the error code.

E25 Main circuit error (*3) The inverter will trip if the power supply establishment is not recognized because of a mal- function due to noise or damage to the 
main circuit element.

E30 Driver error If instantaneous overcurrent occurs the Inverter will shut off IGBT’s output to protect the main circuit element. After tripping due this 
protective function the inverter cannot retry the operation.

E35 Thermistor When a thermistor is connected to terminals [5] and [L] and the inverter has sensed the temperature is too high, the inverter trips and 
turns OFF the output.

E36 Braking error When “D 1” has been specified for the "Brake control selection" (b 120), the inverter will trip if it cannot receive the braking confir-
mation signal within the "Brake wait time for confirmation" (b 124) after the output of the brake release signal. Or when the output 
current doesn't reach the brake release current (b 126) during the brake wait time for release (b 121).

E37 Safe stop Safe stop signal is given.*

E38 Low-speed overload protection If overload occurs during the motor operation at a very low speed, the inverter will detect the overload and shut off the inverter 
output.

E40 Operator connection When the connection between inverter and operator keypad failed, inverter trips and displays the error code.

E41 Modbus communication error When “trip” is selected (C076=00) as a behavior in case of communication error, inverter trips when timeout happens.

E43 Drive programming invalid 
instruction

The program stored in inverter memory has been destroyed, or the PRG terminal was turned on without a program downloaded to 
the inverter.

E44 Drive programming nesting count 
error

Subroutines, if-statement, or for-next loop are nested in more than eight layers

E45 Drive programming instruction error Inverter found the command which cannot be executed.

E50-E59 Drive programming user trip (0 to 9) When user-defined trip happens, inverter trips and displays the error code.

E60-E69 Option errors (error in connected 
option board, the meanings change 
upon the connected option).

These errors are reserved for the option board. Each option board can show the errors for a different meaning. To check the specific 
meaning, please refer to the corresponding option board user manual and documentation.

E80 Encoder disconnection If the encoder wiring is disconnected, an encoder connection error is detected, the encoder fails, or an encoder that does not 
support line driver output is used, the inverter will shut off its output and display the error code shown on the right.

E81 Excessive speed If the motor speed rises to “maximum frequency (A004) x overspeed error detection level (P026)” or more, the inverter will shut off its 
output and display the error code shown on the right.

E83 Positioning range error If current position exceeds the position range specification (P072-P073), the inverter will shut off its output and display the error code.

* E37.X only can be reset by digital input (18: RS).



49

10. EC certificate

 EC declaration of conformity of the machinery 
TRANSLATION  

(according to 2006/42/EC, annex 2A) 

Manufacturer 

Machine type Version 
Chain hoist 63, 80, 125, 225 

Representative for documentation 

hereby declares that the machinery 

Designation 
Mechchain Pro II 

complies to all applicable regulations in 

 Machinery Directive 2006/42/EC 

 EMC Directive 2014/30/EU 

and that standards and/or technical specifications as described below are applied. 

 Machinery Directive  EMC Directive  Low Voltage Directive 
SS-EN-ISO 12100:2010 IEC 60204-32 

IEC 60204-1 

Place: Kristianstad Date: 2017-07-01 

RonI 
• 8001 Tower Point Drive •  Charlotte, NC 28227 

•  U.S.A. • Toll Free (866) 543-8635
Ph.: (704) 847-2464 •  Fax: (866) 543-9532 

• Email: info@roni.com 
• Web Site: http://www.roni.com



50

11. Revisions

Revision list

Edition # Designation Pages

2016-05-01 0 First edition -

2016-09-01 1 Updated electric drawings and parameter lists 26-31

2017-02-01 2 Updated recommended grease, added section Frequency converter – using the front panel keypad 42, 33-36

2017-03-01 3 Updated EC certificate 49

2018-02-15 4 Updated EC certificate 49

RonI •  8001 Tower Point Drive •  Charlotte, NC 28227 •  U.S.A. • Toll Free (866) 543-8635
Ph.: (704) 847-2464 •  Fax: (866) 543-9532 •  Email: info@roni.com •  Web Site: http://www.roni.com




